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Model Name
Brand Name
Model No.

FCCID

Standard
Frequency Range
Applicant

Manufacturer

MediaAccess TG1700ac High Power

technicolor

TG1700dac HP, TG1700ETIdac HP

RSE-TG1700DACHP
47 CFR FCC Part 15 Subpart C
2400 MHz — 2483.5 MHz

Technicolor Delivery Technologies Belgium
Prins Boudewijnlaan 47, 2650 EDEGEM BELGIUM

Technicolor Delivery Technologies Belgium
Prins Boudewijnlaan 47, 2650 EDEGEM BELGIUM

The product sample received on Oct. 07, 2014 and completely tested on Sep. 19, 2016. We,
SPORTON, would like to declare that the tested sample has been evaluated in accordance with the
procedures given in 47 CFR FCC Part 15 Subpart C and shown compliance with the applicable

technical standards.

The test results in this report apply exclusively to the tested model ! sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except in full.
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Summary of Test Result

2400~2483.5MHz Band

Item| Rule Section Test Content Measured Result
2.1 [15.207 AC Power Line Conducted Emissions 0'154? dBuv Complied
(Margin -13.85 dB)
Max. Conducted
2.2 |15.247(b)(3) |Maximum Conducted Output Power Power[dBm]: 24.89 Complied
(11n 20MHz CDD MCSO0 CH6)
Max.Total PSD
2.3 |15.247(e) Power Spectral Density [dBm/3kHz]: -3.36 Complied
(11b 1Mbps Chain 2 CH1)
6dB Bandwith[ MHz]
2.4 |15.247(a)(2) |6dB Spectrum Bandwidth 6dB: 7.12/99% OCB: 10.08 Complied
(11b 1Mbps Chain 2 CH1)
53.93 dBuV/m
2.5 |15.247(d) Radiated Emissions (Margin -0.07dB) Complied
(11b Chain 1 CH®6)
53.87 dBuV/m
o (Margin 0.13dB) .
2.6 (15.247(d) Band edge Emissions Complied
(11n 40MHz CDD MCSO0
Chain 1 CH3)
2.7 |15.203 Antenna Requirements - Complied
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Revision History

Report No. Version Description Issue Date
FR402168-02AA Rev. 01 Initial issue of report Dec. 13, 2016
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1 General Description of Equipment under Test
1.1 Basic Description of Equipment under Test

Model Name MediaAccess TG1700ac High Power
Model No. : TG1700dac HP, TG1700ETIdac HP
Brand Name : technicolor
Product Code

Model No. Product Code Description

TG1700dac HP

DSLCBH843HP |GW TG1700dac HP Gen NAM

TG1700dac HP

DSLCBH643RJ | GW TG1700dac HP Gen ROW

TG1700ETIdac HP

DSLCBH643EM | GW TG1700dac HP Etisalat AE

Power Supply

Power Adapter (1)

Model No. WAEO021 ID:AD1G2

Product Code DSL37309520

Manufacturer AcBel Electronic (Dongguan) CO., LTD

Input AC 100-120V ~ 60Hz, 1A

Output DC 12V, 2.8A

Variant brown box

AC power cord N/A

Type Switching

Power Adapter (2)

Model No. WAEO021 ID: ADXG2

Product Code DSL37587770

Manufacturer AcBel Electronic (Dongguan) CO., LTD

Input AC 100-120V ~ 60Hz, 1A

Output DC 12V, 2.8A

Variant PE bag

AC power cord N/A

Type Switching
Hardware Version Lab2
Firmware Version 14.40.142
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1.2 Feature of Equipment under Test
Please refer to user manual.
1.3 provided by the manufacturer

Interface Availability

2.4GHz 5GHz
Interface RF
Model N GPON ?_f‘,f FXS WLAN WLAN Vid USB 2.0
odel No. (802.11n) | (802.11ac) | ' '9€°
TG1700dac HP,
[ ] [} [} [} [ ] o [}
TG1700ETIdac HP | pipiexer) | (4 ports) | (2 ports) | (2x2) (3x3) (2 ports)
(EUT)
e : Equipped
o : Not Equipped
The tested model (EUT) is listed in the table.
14 Testing Applied Standards
47 CFR FCC Part 15 Subpart C
ANSI C63.10-2013
KDB558074 D01 DTS Meas Guidance v03r05-04/08/2016
KDB662911 D01 Multiple Transmitter Output v02r01-10/31/2013
1.5 Cabling attached to the equipment
Cable and Interconnection
Internal/external
I f | lel h
nterface Cable type Cable lengt Connection
GPON SC/APC fiber 30m External
FXS UTP Cat.3 10m Internal
LAN UTP Cat.5 10m Internal
USB2.0 N/A N/A Internal
AC power - - External
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1.6 Product Detail

ltems Description
Model Name MediaAccess TG1700ac High Power
FXS port x2
LAN port (Ethernet: 10/100/1000Mbps) x4
I/O Ports WLAN port (802.11b/g/n 2x2, 802.11a/n/ac 3X3)

USB2.0 port x 2
GPON Port x 1

Power Type From power adapter
Associated Devices (Refer to Section 1.1)
Product Type IEEE 802.11b/g/n20/n40
Operating Frequency 2412-2462MHz
Nominal Channel Bandwidth 20MHz / 40MHz
Number of Channel 11 for 20MHz bandv.vidth
7 for 40MHz bandwidth
Channel Spacing 20MHz / 40MHz

IEEE 802.11b: 23.34dBm

IEEE 802.119: 24.87dBm

Max. Output power
IEEE 802.11n20: 24.89dBm

IEEE 802.11n40: 21.63dBm

Antenna Type Please refer to section 1.9
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1.7 Panel Drawing

DC

USB 2
USB 1

LAN 4

LAN 3

LAN 2

LAN 1

FXS 2

FXS 1

GPON

Label of EUT

FCC ID: RSE-TG1700DACHP
C This device complies with Part 15 of the FCC

Rules. Operation is subject to the following two

conditions: (1) this device may not cause harmful
interference, and (2) this device must accept any
interference received, including interference that

may cause undesired operation.
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Power Adapter

Label of Power Adapter
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1.8 Radio General Information
Radio Information
Frequency Range Data rate per stream Ch. Frequency
IEEE Std. 802.11 Channel Number
(MHz) (Mbit/s) (MHz)
2400-2483.5 b 1,2,5.5, 11 2412-2462 1-11
2400-2483.5 g 6,9, 12, 18, 24, 36, 48, 54 2412-2462 1-11
2400-2483.5 n(HT20) MCSO0 - MCS15 2412-2462 1-11
2400-2483.5 n(HT40) MCSO0 - MCS15 2422-2452 3-9

Note 1: 802.11b uses a combination of DSSS-DBPSK, DQPSK, CCK modulation.
Note 2: 802.11g/n uses a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.

IEEE Std. 802.11n modulation and data rate information

. . . Data Rate (Mbit/s)
I':I"g:( Sstf:;'rz's M°°T':'"'°a;'°" c;g;:g 20 MHz channel 40 MHz channel
800ns GI 400ns GI 800ns GlI 400ns GI
0 BPSK 1/2 6.5 7.2 13.5 15
1 QPSK 1/2 13 14.4 27 30
2 QPSK 3/4 19.5 21.7 40.5 45
3 ’ 16-QAM 1/2 26 28.9 54 60
4 16-QAM 3/4 39 43.3 81 90
5 64-QAM 2/3 52 57.8 108 120
6 64-QAM 3/4 58.5 65 121.5 135
7 64-QAM 5/6 65 72.2 135 150
8 BPSK 1/2 13 14.4 27 30
9 QPSK 1/2 26 28.9 54 60
10 QPSK 3/4 39 43.3 81 90
11 5 16-QAM 1/2 52 57.8 108 120
12 16-QAM 3/4 78 86.7 162 180
13 64-QAM 2/3 104 115.6 216 240
14 64-QAM 3/4 117 130 243 270
15 64-QAM 5/6 130 144.4 270 300
Note1: Gl means guard interval.
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RF path transmission and receive function information

M°:1‘(’)'jg°" 802.11b 802.11g 802.11n(HT20) 802.11n(HT40)
Chain 1 2 1 2 1 2 1 2
Single(Tx) Yes Yes Yes Yes Yes Yes Yes Yes
Two(Tx) Yes Yes Yes Yes Yes Yes
Chain 1 2 1 2 1 2 1 2
Single(Rx)
Two(RXx) Yes Yes Yes Yes Yes Yes Yes Yes
Note:

1. For 11b, single chain Tx (chain 1 or chain 2)

2. For 11g, can be single chain Tx and two-chain Tx (chain 1 and chain 2)

3. For 11n MCS0~7, two chain1 and chain 2 Tx which means one stream transmit from both chain with

time shift.

4. For 11n MCS8~15, two chain 1 and chain 2 Tx which means two stream transmit from both chain in the

same time.
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1.9 Antenna Information
Antenna Information
Ant. Brand Model No. Antenna Type Connector
1 technicolor N/A Printed Antenna N/A
2 technicolor N/A Printed Antenna N/A
Antenna Gain (dBi)
Frequency CH1 CH3 CH6 CH9 CH11
Chain 2412 MHz 2422 MHz 2437 MHz 2452 MHz 2462 MHz Remark
Chain 1 3.47 3.40 3.36 3.36 3.01 Non-CDD
Chain 2 2.34 2.39 2.40 2.72 2.72 Non-CDD
Chain 1+2 5.24 5.31 5.33 5.41 5.41 CDD
Chain 142 2.27 2.32 2.33 2.40 2.40 SDM

1.10 EUT Operational Condition define in the report

R connect to Chain 2

Conditions
Vhom
Supply Voltage
120V
Tnom
Temperature
25°C
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1.11  Table for the Worst Case Test Modes
no test, other test results can cover
need test
FCC 2.4G Test Plan mode select
AC Power
Radiated Radiated
Test Line Power Spectral Bandedge
6dB Bandwidth Emissions Emissions
Items Conducted Density Emissions
Below 1GHz Above 1GHz
Emissions
11b
Chain1 Need Test Need Test Need Test
1Mbps
11b
Chain2 Need Test Need Test Need Test
1Mbps
11g 11g CDD mode | 11g CDD mode
Chain1 Need Test test result can test result can
11g CDD mode | 11g CDD mode
(6Mbps) cover this item. | cover this item.
testresult can | test result can
11g 11g CDD mode | 11g CDD mode
cover this item. | cover this item.
Chain2 Need Test test result can test result can
(6Mbps) cover this item. | cover this item.
11n CDD
Need Test Need Test
11g CDD (HT20MHz)
(use Max 11g (use Max 11g
Chain1+2 Need Test Need Test Need Test mode test result
Chain1 or Chain2 | Chain1 or Chain2
(6Mbps) can cover this
power index) power index)
item.
11n
Chain1
Need Test 11n CDD 11n CDD
(MCS0)
(HT20MHz) (HT20MHz)
(HT20MHz)
mode test result | mode test result
11n 11n CDD 11n CDD
can cover this can cover this
Chain2 (HT20MHz) mode | (HT20MHz) mode
Need Test item. item.
(MCS0) test result can test result can
(HT20MHz) cover this item. | cover this item.
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11n CDD
Chain1+2
Need Test Need Test Need Test Need Test
(MCS0)
(HT20MHz)
11n CDD 11n CDD
11n SDM 11n CDD
(HT20MHz) (HT20MHz)
Chain1+2 (HT20MHz) mode
Need Test mode test result | mode test result
(MCSS8) test result can
can cover this can cover this
(HT20MHz) cover this item.
item. item.
11n
Chaint
Need Test 11n CDD 11n CDD
(MCS0)
(HT40MHz) (HT40MHz)
(HT40MHz)
mode test result | mode test result
11n
can cover this | can cover this
Chain2
Need Test item. item.
(MCSO0)
(HT40MHz)
11n CDD
Chain1+2 Need Test Need Test Need Test Need Test
(HT40MHz)
11n CDD 11n CDD
11n SDM 11n CDD
(HT40MHz) (HT40MHz)
Chain1+2 (HT40MHz) mode
Need Test mode test result | mode test result
(MCSS8) test result can
can cover this | can cover this
(HT40MHz) cover this item.
item. item.
11n
Chain1+2 | Normal Link
(MCS15) Mode.
(HT40MHz)

Need Test
(use Max 11n
Chain1 or Chain2

HT20

power index)

11n CDD
(HT40MHz) mode
test result can

cover this item.

Need Test
(use Max 11n
Chain1 or Chain2
HT40

power index)

Need Test
(use Max 11n
Chain1 or Chain2

HT20

power index)

11n CDD
(HT40MHz) mode

test result can

cover this item.

Need Test
(use Max 11n
Chain1 or Chain2

HT40

power index)
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Test ltems Mode Channel Data Rate Chain Note
AC Power Line .
Conducted Emissions | \ormal Link i ) i i
11b 1,6,11 1Mbps 1 -
11b 1,6,11 1Mbps 2 -
11g 1,6,11 6Mbps 1 -
11g 1,6,11 6Mbps 2 -
11g 1,6,11 CDD 6Mbps 1+2 -
11n 20MHz 1,6,11 MCS0 1 -
Maximum Conducted | 44 oompz | 1,6,11 MCSO0 2 i
Output Power
11n 20MHz 1,6,11 CDD MCSO0 1+2 -
11n 20MHz 1,6,11 SDM MCS8 1+2 -
11n 40MHz 3,6,9 MCSO0 1 -
11n 40MHz 3,6,9 MCSO0 2 -
11n 40MHz 3,6,9 CDD MCSO0 1+2 -
11n 40MHz 3,6,9 SDM MCS8 1+2 -
Use output power table
11b 1,6,11 1Mbps 2 to select which ant chain
need test.(Select Max)
Use output power table
11g 1,6,11 6Mbps 2 to select which ant chain
need test.(Select Max)
119 1,6,11 CDD 6Mbps 1+2 -
Power Spectral Use output power table
Density 11n 20MHz 1,6,11 MCS0 2 to select which ant chain
need test.(Select Max)
11n 20MHz 1,6,11 CDD MCSO0 1+2 -
Use output power table
11n 40MHz 3,6,9 MCSO0 2 to select which ant chain
need test.(Select Max)
11n 40MHz 3,6,9 CDD MCSO0 1+2 -
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Use output power table
11b 1,6,11 1Mbps 2 to select which ant chain
need test. (Select Max)
GdE'?angv‘i’;;ﬁm 11g 1611 | CDD6Mbps | 142 i
11n 20MHz 1,6,11 CDD MCSO0 1+2 -
11n 40MHz 3,6,9 CDD MCSO0 1+2 -
Radéaetﬁ)%vlirgaszions Normal Link - - - -
11b 1,6,11 1Mbps 1 -
11b 1,6,11 1Mbps 2 -
11g 1,6,11 CDD 6Mbps 1+2 -
11n 20MHz 1,6,11 MCSO0 1 -
Radled EMSSIONS | {1n20MHz | 1,611 | CDDMCSO | 142 .
11n 20MHz 1,6,11 SDM MCS8 1+2 -
11n 40MHz 3,6,9 MCS0 2 -
11n 40MHz 3,6,9 CDD MCSO0 1+2 -
11n 40MHz 3,6,9 SDM MCS8 1+2 -
11b 1,6,11 1 Mbps 1 -
11b 1,6,11 1 Mbps 2 -
11g 1,6,11 CDD 6Mbps 1+2 -
11n 20MHz 1,6,11 MCS0 1 -
Band Edge Emissions | 11n 20MHz 1,6,11 CDD MCSO0 1+2 -
11n 20MHz 1,6,11 SDM MCS8 1+2 -
11n 40MHz 3,6,9 MCSO0 2 -
11n 40MHz 3,6,9 CDD MCSO0 1+2 -
11n 40MHz 3,6,9 SDM MCS8 1+2 -
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1.12 Parameters of Test Software Setting

The RF output power and its index setting in FW as below table

Test Software Version Mtool 2.0.1.0
Worst Modulation Number .O f Data Rate / Power Setting Conducted
Mode Transmit MCS Channel (Index) output Power
Chains
1 90 22.76
11b DBPSK 1 1Mbps 6 91 22.92
11 89 22.47
1 90 23.21
11b DBPSK 2 1Mbps 6 91 23.34
11 89 22.75
1 77 19.42
119 BPSK 1 6Mbps 6 87 21.53
11 78 19.34
1 77 19.76
11g BPSK 2 6Mbps 6 87 21.87
11 78 19.47
1 76 22.44
11g BPSK 1+2 CDD 6Mbps 6 87 24.87
11 76 21.86
1 77 19.57
11n 20MHz BPSK 1 MCSO0 6 87 21.73
11 78 19.56
1 77 19.95
11n 20MHz BPSK 2 MCSO0 6 87 22.05
11 78 19.68
1 76 22.60
11n 20MHz BPSK 142 CDD MCSO0 6 87 24.89
11 76 22.02
1 76 22.44
11n 20MHz BPSK 142 SDM MCS8 6 87 24.81
11 76 21.91
3 72 17.89
11n 40MHz BPSK 1 MCSO0 6 80 19.71
9 74 18.26
3 72 18.03
11n 40MHz BPSK 2 MCSO0 6 80 20.01
9 74 18.32
3 63 18.65
11n 40MHz BPSK 142 CDD MCSO0 6 75 21.63
9 67 19.51
3 63 18.42
11n 40MHz BPSK 142 SDM MCS8 6 75 21.63
9 67 19.55
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1.13 EUT Operation during Test

During the test, “Mtool 2.0.1.0” under WIN XP was executed the test program to control the EUT continuously

transmit/receive RF signal.

1.14 Support Equipment

For Conducted Emissions and Radiated Emissions (Below 1GHz) Test:

Support Equipment

No. Equipment Brand Name Model Name FCCID
1 NB*4 DELL E6430 DoC
OLT
2 . HUAWEI MA5600T DoC
(Terminal System)
3 Phone*2 H-T-T F-689 N/A
4 Flash Disk*2 Silicon |-Series DoC
For Radiated Emissions (Above 1GHz) Test :
Support Equipment
No. Equipment Brand Name Model Name FCCID
1 NB DELL E6430 DoC
2 Adapter AcBel WACO11 N/A
For RF Conducted Test:
Support Equipment
No. Equipment Brand Name Model Name FCCID
1 NB DELL E6430 DoC
2 Adapter AcBel WACO11 N/A

1.15 Testing Location Information

Testing Location

[ ] [HWAYA |ADD

TEL : 886-3-327-3456

No. 52, Hwa Ya 1st Rd., Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
886-3-327-0973

Xl |JHUBEI |ADD

TEL : 886-3-656-9065

No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
886-3-656-9085

Test Condition Test Site No.
Conducted Emissions CO01-CB
RF Conducted THO1-CB
Radiated Emission 03CHO01-CB
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1.16 Test Setup Diagram

Test Setup Diagram - Radiated Test
AC MAIN
2
4 N
1
EUT
G J
NB
Item Connection Shielded Length(m) Remark
1 Power cable No 1.5m -
2 RJ-45 cable No 10m -
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2 Test Results
2.1 AC Power Line Conducted Emissions Measurement
2.1.1 Limit

For this product which is designed to be connected to the AC power line, the radio frequency voltage that is
conducted back onto the AC power line on any frequency or frequencies within the band 150 kHz to 30 MHz
shall not exceed below limits table.

Frequency of Emission (MHz) Quasi-Peak Limit (dBuV) Average Limit (dBuV)
0.15~0.5 66~56 56~46
0.5~5 56 46
5~30 60 50

2.1.2 Measuring Instruments
Please refer to this test plan section 3 of equipment list in this report.

2.1.3 Test method

1. The following table is the setting of the receiver.

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

2. Configure the EUT according to ANSI C63.10. The EUT or host of EUT has to be placed 0.4 meter far
from the conducting wall of the shielding room and at least 80 centimeters from any other grounded
conducting surface.

3. Connect EUT or host of EUT to the power mains through a line impedance stabilization network (LISN).

4. All the support units are connected to the other LISNs. The LISN should provide 50uH/500hms coupling
impedance.

5. The frequency range from 150 kHz to 30 MHz was searched.

6. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum Hold Mode.

7. The measurement has to be done between each power line and ground at the power terminal.

SPORTON INTERNATIONAL INC. Page No. 1 20 of 191
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973 Issue Date : Dec. 13,2016

FCC ID: RSE-TG1700DACHP



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

2.1.4 Test Setup

Test Setup
":’ ::]“ EUT
<m
— —d S Hon-conductive Table
1 1 11 / 1.5x1m
o ) ' : /
1 .:'-11;’ / ‘__,-ﬂ""r |
5 VAR L ETTEY T
| "I /a
A
6 4 .". 1 /
l
/ 80cm
7 -—2
LV
’/
4em
Conducting Ground Plane
Extends At Least 0.5m

LISh K LISH Beyond EUT System Footprint

>
Bonded To Ground Plane

1. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth in
the center forming a bundle 30 to 40 cm long.

2. /O cables that are not connected to a peripheral shall be bundled in the center. The end of the cable may
be terminated, if required, using the correct terminating impedance. The overall length shall not exceed 1
m.

3. EUT connected to one LISN. Unused LISN measuring port connectors shall be terminated in 50 Q. LISN
can be placed on top of, or immediately beneath, reference ground plane.
3.1 All other equipment powered from additional LISN(s).
3.2 Multiple outlet strip can be used for multiple power cords of non-EUT equipment.
3.3 LISN at least 80 cm from nearest part of EUT chassis.

4. Cables of hand-operated devices, such as keyboards, mice, etc., shall be placed as for normal use.

5. Non-EUT components of EUT system being tested.

6. Rear of EUT, including peripherals, shall all be aligned and flush with rear of tabletop.
Rear of tabletop shall be 40 cm removed from a vertical conducting plane that is bonded to the ground

plane.
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EUT
DC > Adapter > LISN —> Reciever
I
WLAN 2.4G NB1 AG mains
WLAN 5G NB4
e |

USBH1 USB Disk

UsB2 USB Disk

LAN1 > NB2

LAN2 > Loads

LAN3 > Loads

LAN4 > Loads

FXS1 > Phonet

FXS2 > Phone2

Optical > OLT > NB5

Connection
Interface Connection Operation
DC power adapter Set output of AC Power Source to 120V/60Hz.
WLAN NoteBook1 (NB1) Link at 802.11n HT40 MCS15 mode with NB1 to NB2 traffic 30Mbps by
IxChariot.

uUSB1-2 USB disk Run FTP test.
LAN1 NoteBook2 (NB2) Link at 1000Mbps mode and the traffic 30Mbps by IxChariot.
LAN2-4 Loads N/A (connect to 100Q resistive loading)
FXS1-2 Phonet & 2 Establish a connection between two phones, off-hook
GPON COE GPON NBS3 Link and the total traffic 90Mbps to NB2.

2.1.5 Test Deviation
There is no deviation with the original standard.

2.1.6 EUT Operation during Test
The EUT was placed on the test table and programmed in normal function.

2.1.7 Test Results
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Temperature 23°C Humidity 54%

Test Engineer Hank Yang, Gavin Peng

Test Phase Line

Level (dBuV) Date: 2016-09-19 Time: 11:07:04

70
CISPR_B_QP

60 |

CISPR_B_AV

50 |

- b 5

30

20

10

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Pol/Phase Remark

MHz dBuV dB dBuV dBuV dB dB
1 B.1548 39.76 -15.98 55.74 29.58 18.82 B.16 LINE Average
[ 2 8.1548 51.89 -13.85 65.74 41.71 18.82 8.16 LINE QP

3 8.3835 34.89 -le6.86 58.15 24.89 9.92 8.88 LINE Average

4 B.3835 42.85 -17.38 wB.15 32.85 9.92 B.838 LINE QP

5 8.5128 31.28 -14.80 46.88 21.88 9.92 8.28 LINE Average

[ 8.5128 38.63 -17.37 56.88 28.51 9.92 8.28 LINE QP

7 8.7752 38.24 -15.76 46.88 19.78 9.93 8.53 LINE Average

a B.7752 37.84 -18.9% 56.88 26.58 9.93 B.53 LINE QP

9 2.8879 24.94 -21.86 46.88 14.92 9.96 8.e6 LINE Average

18 2.8879 29.99 -26.18 56.80 19.88 9.96 8.06 LINE QP

11 18.6763 38.75 -19.25 5@8.88 208.43 18.16 8.16 LINE Average

12 18.6763 36.72 -23.28 608.88 26.48 18.16 B.16 LINE QP

Note: Level = Read Level + LISN Factor + Cable Loss.
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Test Phase Neutral

Level (dBuV) Date: 2016-09-19 Time: 11:10:09

70
CISPR_B_QP

60 |

CISPR_B_AV

50 |

40 5

30

20

10

00.150.2 0.5 1 2 5 10 20 30
Frequency (MHz}

Over Limit Read LISN Cable
Freq Lewel Limit Line Lewel Factor Loss Pol/Phase Remark

MHz dBuV dB dBuV dBuV dB dB

1 @.158@ 38.28 -17.72 56.80 28.18 18.82 @.16 NEUTRAL Average

2 @.158@ 49.18 -16.82 66.80 39.80 10.82 @.16 NEUTRAL QP

3 8.1844 36.60 -17.68 54.28 26.50 9.92 8.18 NEUTRAL Average

4 8.1844 46.96 -17.32 64.28 36.86 9.92 @8.18 NEUTRAL QP

5 8.5265 31.39 -14.81 4b.80 21.24 9.92 8.23 NEUTRAL Average

B B.5265 385.92 -17.88 G56.08 28.77 9.92 8.23 NEUTRAL QP

7 @.7835 29.65 -16.35 46.80 19.17 9.93 .55 NEUTRAL Average

8 8.7835 36.62 -19.38 56.00 26.14 9.93 .55 NEUTRAL QP

9 1.781@ 25.45 -28.55 46.88 15.32 9.96 @.17 NEUTRAL Average

18 1.7818 32.58 -23.42 56.88 22.45 9.96 8.17 NEUTRAL QP

11 18.6763 29.25 -28.75 50.80 18.93 18.16 @.16 NEUTRAL Average

12 18.6763 36.13 -23.87 68.80 25.81 18.16 @.16 NEUTRAL QP
Note: Level = Read Level + LISN Factor + Cable Loss.
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2.2 Maximum Conducted Output Power Measurement
2.2.1 Limit

For systems using digital modulation in the 2400-2483.5MHz, the limit for output power is 30dBm. The limited
has to be reduced by the amount in dB that the gain of the antenna exceed 6dBi. For of point-to-point
operation, the limit has to be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds
6dBi.

2.2.2 Measuring Instruments
Please refer to this test plan section 3 of equipment list in this report.
2.2.3 Test method

1. The following table is the setting of the power meter.

Power Meter Parameter Setting

Detector Average

Test procedures refer KDB558074 D01 v03r05 section 9.2.3.2 Measurement using a power meter (PM).
The transmitter output (antenna port) was connected to Spectrum,

Measure duty cycle and record each antenna port results

The transmitter output (antenna port) was connected to the power meter.

Turn on the wideband RF Power meter’s gate function. (The measurement is made only during the ON

o ok~ w DD

time of the transmitter, no duty cycle correction factor is required.)

7. Multiple antenna systems was performed in accordance with KDB 662911 D01 v02r01 Emissions Testing
of Transmitters with Multiple Outputs in the Same Band.

8. When measuring maximum conducted output power with multiple antenna system, add every result of the
values by mathematic formula example as below.

9. Total Conducted Output Power = 10log[ (Chain1(m W) + chain2(m W) )

Example :

Chain 1 max conducted Power = 7.23dBm ; (5.284mW)

Chain 2 max conducted Power = 8.12dBm ; (6.486mW)

Total Conducted Power = 10 log (5.284mW + 6.486mW) = 11.51dBm
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2.2.4 Test Setup

Setup
Power Meter and Power Sensor
Temperature and Humidity
Chamber
Attenuator — Cable
Attenuator — Cable

2.2.5 Test Deviation
There is no deviation with the original standard.
2.2.6 EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode using Mtool 2.0.1.0(refer to APPENDIX C.
List of test command).
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2.2.7 Test Results

Temperature 26°C Humidity 63%
Test Engineer Jim Huang Test Date Oct. 27,2014
Configuration IEEE 802.11b 1Mbps / Chain 1
Frequency Duty Cycle Conducted Power Max. Limit
h | Resul
Channe (MHz) (%) (dBm) (dBm) esult
1 2412 100.00% 22.76 30 Complies
6 2437 100.00% 22.92 30 Complies
11 2462 100.00% 22.47 30 Complies
Configuration IEEE 802.11b 1Mbps / Chain 2
Frequency Duty Cycle Conducted Power Max. Limit
Channel (MH2) (%) (dBm) (dBm) Result
1 2412 100.00% 23.21 30 Complies
6 2437 100.00% 23.34 30 Complies
11 2462 100.00% 22.75 30 Complies
Configuration IEEE 802.11g 6Mbps / Chain 1
Frequency Duty Cycle Conducted Power Max. Limit
Channel (MHz) (%) (dBm) (dBm) Result
1 2412 98.85% 19.42 30 Complies
6 2437 98.85% 21.53 30 Complies
11 2462 98.85% 19.34 30 Complies
Configuration IEEE 802.11g 6Mbps / Chain 2
Frequency Duty Cycle Conducted Power Max. Limit
h I Resul
Channe (MHz) (%) (dBm) (dBm) esult
1 2412 99.28% 19.76 30 Complies
6 2437 99.28% 21.87 30 Complies
11 2462 99.28% 19.47 30 Complies
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Configuration IEEE 802.11g / CDD 6Mbps / Chain 1 + Chain 2

Frequenc Duty | Conducted Power | Total Conducted Max. Limit
Channel (|(\:1/|HZ) Y1 cycle (dBm) Power ( d.Bm) Result
(%) Chain 1 | Chain 2 (dBm)
1 2412 99.28% 19.41 19.45 22.44 30 Complies
6 2437 99.28% 21.63 22.08 24.87 30 Complies
11 2462 99.28% 18.87 18.82 21.86 30 Complies
Note: Total Conducted Output Power = Conducted Output Power [TX 1(unit in W) + TX 2(unit in W)](unit in
dBm)
Configuration IEEE 802.11n 20MHz / MCS0 / Chain 1
Frequency Duty Cycle Conducted Power Max. Limit
h | Resul
Channel |~ \1z) (%) (dBm) (dBm) esult
1 2412 98.60% 19.57 30 Complies
6 2437 98.60% 21.73 30 Complies
11 2462 98.60% 19.56 30 Complies
Configuration IEEE 802.11n 20MHz / MCS0 / Chain 2
Frequency Conducted Power Max. Limit
Channel (MHz) Duty Cycle (dBm) (dBm) Result
1 2412 99.23% 19.95 30 Complies
6 2437 99.23% 22.05 30 Complies
11 2462 99.23% 19.68 30 Complies
Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1 + Chain 2
Frequenc Duty Conducted Total Conducted | |\ .
Channel (I?IIHz) y Cycle Power(dBm) Power ( d.Bm) Result
(%) Chain 1 | Chain 2 (dBm)
1 2412 98.85% 19.35 19.82 22.60 30 Complies
6 2437 98.85% 21.78 21.97 24.89 30 Complies
11 2462 98.85% 18.75 19.26 22.02 30 Complies

Note: Total Conducted Output Power = Conducted Output Power [TX 1(unit in W) + TX 2(unit in W) J(unit in
dBm)
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Config_]uration IEEE 802.11n 20MHz / SDM MCS8 / Chain 1 + Chain 2

Duty Conducted Total Conducted I
Channel Fr??nt;lezr)\cy Cycle Power(dBm) Power M?;bl;:)mt Result
(%) | chain1 | Chain2 (dBm)
1 2412 97.30% 19.33 19.52 22.44 30 Complies
6 2437 97.30% | 21.57 22.02 24.81 30 Complies
11 2462 97.30% 18.72 19.07 21.91 30 Complies
Note: Total Conducted Output Power = Conducted Output Power [TX 1(unit in W) + TX 2(unit in W)](unit in
dBm)
Configuration IEEE 802.11n 40MHz / MCSO0 / Chain 1
Frequency Duty Cycle Conducted Power Max. Limit
Resul
Channel (MH2) (%) (dBm) (dBm) esult
3 2422 98.40% 17.89 30 Complies
6 2437 98.40% 19.71 30 Complies
9 2452 98.40% 18.26 30 Complies
Configuration IEEE 802.11n 40MHz / MCSO0 / Chain 2
Frequency Duty Cycle Conducted Power Max. Limit
h | Resul
Channel | " 1) (%) (dBm) (dBm) esult
3 2422 97.20% 18.03 30 Complies
6 2437 97.20% 20.01 30 Complies
9 2452 97.20% 18.32 30 Complies
Config_]uration IEEE 802.11n 40MHz / CDD MCSO0 / Chain 1 + Chain 2
Frequenc Duty Conducted Total Conducted | . .
Channel (I(\qlle) Y| cycle Power(dBm) Power ( d;3m) Result
(%) Chain 1 | Chain 2 (dBm)
1 2412 97.58% 15.71 15.56 18.65 30 Complies
6 2437 97.58% 18.47 18.76 21.63 30 Complies
11 2462 97.58% 16.33 16.67 19.51 30 Complies
Note: Total Conducted Output Power = Conducted Output Power [TX 1(unit in W) + TX 2(unit in W)](unit in
dBm)
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Config_]uration IEEE 802.11n 40MHz / SDM MCS8 / Chain 1 + Chain 2

Frequenc Duty Conducted Total Conducted | . .
Channel (I(\qlle) Y| cycle Power(dBm) Power ( d.Bm) Result
(%) Chain 1 | Chain 2 (dBm)
3 2422 95.41% 15.46 15.35 18.42 30 Complies
6 2437 95.41% 18.26 18.96 21.63 30 Complies
9 2452 95.41% 16.43 16.64 19.55 30 Complies
Note: Total Conducted Output Power = Conducted Output Power [TX 1(unit in W) + TX 2(unit in W)](unit in
dBm)
Note:
CDD directional Gain calculation formula as below:
N NanT -
. . A
Directional Gain = 10log
NaNT
where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
NanT = the total number of antennas
0
Oik 1020 it the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.
SDM directional Gain calculation formula as below:
If all transmit signals are completelyl(l)JncorreIatelt:(i), then 10
Gi1/ G2/ N/
Directional gain = 10 10g[(10 +10 ...+ 10 )/Nant] g
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2.3 Power Spectral Density Measurement
2.3.1 Limit

For digitally modulated systems, the conductive measured power spectral density(PSD) shall not be greater
than 8 dBm in any 3 kHz bandwidth during any time interval of continuous transmission.

2.3.2 Measuring Instruments
Please refer to this test plan section 3 of equipment list in this report.
2.3.3 Test method

1. The following table is the setting of the spectrum analyzer.

Spectrum Parameter Setting
Attenuation Auto
Span Frequency Set the span to 1.5 times the DTS channel bandwidth.
RBW Set the RBW 2 3 kHz
VBW Set the VBW = 3 x RBW
Detector RMS

Trace Average sweep count 100

Sweep Time Auto couple

2. Test was performed in accordance with KDB558074 D01 v03r05 for Performing Compliance
Measurements on Digital Transmission Systems (DTS) - section 10.2 Method PKPSD (peak PSD) and
KDB 662911 D01 v02r01 section In-Band Power Spectral Density (PSD) Measurements option (b)
Measure and sum spectral maximal across the outputs.

. The transmitter output (antenna port) was connected to the spectrum analyzer.

. EUT parameters is set as maximum conducted power measurements. (refer to clause 1.12)

. Ensure that the number of measurement points in the sweep need = 2 x span/RBW

. Find the peak value of the trace and remark this peak point.

. Record the spectrum’s power reading level.

0 N O o~ W

. When measuring power spectral density with multiple antenna systems, add every result of the values by
mathematic formula as below.

Total PSD = 10log (Chain1( mW / 3kHz) + Chain2( mW / 3kHz))

Example: Chain 1 = -3.62dBm/3kHz ; Chain 2 = -4.52dBm/3kHz ;

Total PSD = 10 log ( 0.435mW + 0.353mW ) = -1.034dBm/3kHz
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2.3.4 Test Setup

S =opboel

Attenuator 20dB«

Spcctrum Analyzcr

Environmental conditions

» Temperature range: +25 °C
* Relative humidity range: 20 % to 75 %

2.3.5 Test Deviation
There is no deviation with the original standard.
2.3.6 EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode using Mtool 2.0.1.0(refer to APPENDIX C.
List of test command).
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2.3.7 Test Results

Temperature

26°C

Humidity

63%

Test Engineer

Jim Huang

Power Density Configuration IEEE 802.11b 1Mbps / Chain 2

Frequency Power Density Limit
Channel Result
(MHz) (dBm/10kHz) (8dBm/3kHz)
1 2412 -3.36 8 PASS
6 2437 -3.42 8 PASS
11 2462 -4.24 8 PASS
Power Density Plot on Configuration IEEE 802.11b 1Mbps / Chain 2 / 2412 MHz
@ *RBW 10 kHz [T ]
N =
M*
0 + LVL
} [/’N\ y
e
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 28.0CT.2014 09:09:58
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Power Density Plot on Configuration IEEE 802.11b 1Mbps / Chain 2 / 2437 MHz

® *RBW 10 kHz
*VBW 30 kHz

Ref 20 dBm *Att 30 dB SWT 300 ms

Marker 1 [T1 ]

20 Offpet 1. dB

-1

B

-0

AN

-80

Center 2.437 GHz 3 MHz/

Date: 28.0CT.2014 09:12:50

Span 30 MHz

Power Density Plot on Configuration IEEE 802.11b 1Mbps / Chain 2 / 2462 MHz

® *RBW 10 kHz
*VBW 30 kHz

-1

*

B

——30

--70

Ref 20 dBm *Att 30 dB SWT 300 ms .46
20 offpet 1.} aB
1 LVL

" f N\/v\/\r\,\\,\\\
20 \/

SWE 100 |of /w g \ .
B \\A

- \L\

:%M \..r\.\_‘_
-80

Center 2.462 GHz 3 MHz/

Date: 28.0CT.2014 09:13:58

Span 30 MHz
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Power Density Configuration IEEE 802.11g 6Mbps / Chain 2

Frequency Power Density Limit
Channel Result
(MHz) (dBm/10kHz) (8dBm/3kHz)
1 2412 -9.21 8 PASS
6 2437 -7.22 8 PASS
11 2462 -9.72 8 PASS
Power Density Plot on Configuration IEEE 802.11g 6Mbps / Chain 2 / 2412 MHz
® “RBW 10 kHz (T1 ]
N =
1 rvfd
o LVL
Mnnwmmwwm
1/ A,
Center 2.412 GHz 3 MHz/ Span 30 MHz
Date: 28.0CT.2014 09:15:17
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Power Density Plot on Configuration IEEE 802.11g 6Mbps / Chain 2 / 2437 MHz

® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz - 2 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.44138 0 GHz
20 Offpet 1.§ dB
L, [2 ]
,
0 LVL
Y Hadt
( luly
B :‘F “’L
- /!
P ]/{ o £ 10 \\\ 3pB

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 28.0CT.2014 09:16:18

Power Density Plot on Configuration IEEE 802.11g 6Mbps / Chain 2 / 2462 MHz

*RBW 10 kHz
*VBW 30 kHz

Marker

®

Ref 20 dBm *Att 30 dB SWT 300 ms .4651
20 Offfet 1. dB
| [ A ]
o LVL
-1
>
| 5 fr‘

E \ 3DB
-4

W W W)

-6
-7
-80

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 28.0CT.2014 09:17:12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-327-0973

FCC ID: RSE-TG1700DACHP

Page No.
Report Version
Issue Date

1 36 of 191
: Rev. 01
: Dec. 13, 2016



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA
Configuration IEEE 802.11g 6Mbps CDD / Chain 1 + Chain 2
Power Power Total
Frequency Density Density Power Limit
Channel (MHz) | (dBm/10kHz) | (dBm/10KHZ) |  Density | (gam/3kHz) Result
Chain 1 Chain2 | (dBm/10kHz)

1 2412 -10.11 -9.59 -6.83 8 PASS

6 2437 -7.68 -7.14 -4.39 8 PASS

11 2462 -10.34 -10.18 -7.25 8 PASS
Note: For CDD refer to KDB 662911 F 2) d)
(i) If PSD Directional Gain almost near to 6dBi can use below formula.

N Nant . )
. o T g
Directional Gain = 10log
NanT

Nss = the number of independent spatial streams of data;
Nant = the total number of antennas

2
Ojk = 10 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.
If Directional gain > 6dBi, the power spectrum density limit to be reduce.
Example: G1 = 3.1dBi ; G2 = 2.8dBi

Lo (1.38 + 1.4288)¢
0

Use (ii) formula calculation Directional Gain = & 2 = 10log 3.95 = 5.96dBi.
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Power Density Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 1/ 2412 MHz
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Power Density Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 2 / 2412 MHz
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Power Density Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 1/ 2437 MHz

® *RBW 10 kHz Marker 1
*VBW 30 kHz 8 dBn

Ref 20 dBm *Att 30 dB SWT 300 ms
20 Offpet 1. dB
L 2]
.
LVL

| /] h

: /f)/‘ o 1 \ 3DB

W

-5
6
-7
-80
Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 28.0CT.2014 10:11:06
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Power Density Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 1/ 2462 MHz
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Power Density Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 2 / 2462 MHz
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Power Density Configuration IEEE 802.11n 20MHz / MCSO0 / Chain 2

Frequency Power Density Limit
Channel Result
(MHz) (dBm/10kHz) (8dBm/3kHz)
1 2412 -9.30 8 PASS
6 2437 -7.23 8 PASS
11 2462 -10.09 8 PASS

Power Density Plot on Configuration IEEE 802.11n 20MHz / MCSO0 / Chain 2 / 2412 MHz
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Power Density Plot on Configuration IEEE 802.11n 20MHz / MCSO / Chain 2 / 2437 MHz
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Power Density Plot on Configuration IEEE 802.11n 20MHz / MCSO0 / Chain 2 / 2462 MHz
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Power Density Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1 + Chain 2

Power Power Total
Frequency Density Density Power Limit
Channel Result
(MHz) (dBm/10kHz) | (dBm/10kHz) Density (8dBm/3kHz)
Chain 1 Chain 2 (dBm/10kHz)
1 2412 -10.40 -9.56 -6.95 8 PASS
6 2437 -7.81 -7.30 -4.54 8 PASS
11 2462 -10.73 -10.34 -7.52 8 PASS

Note: Note 1: Refer to KDB 662911 F 2) d)
(i) If PSD Directional Gain almost near to 6dBi can use below formula.

Mgz [oNant o2
L5 {Zk=1 gi:k}

NanT
N SS = the number of independent spatial streams of data; N ANT = the total number of antennas

Directional Gain = 10log

G
gk =1ﬂ2—& if the kth antenna is being fed by spatial stream j, or zero if it is not; G k is the gain in dBi of the
kth antenna. If Directional gain > 6dBi, the power spectrum density limit to be reduce.
Example: G1 = 3.1dBi ; G2 = 2.8dBi

1.38 + 1.4288)°
1'315103( )

Use (ii) formula calculation Directional Gain = 2 = 10log 3.95 = 5.96dBi.
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Power Density Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1 /2412 MHz
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Power Density Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 2 / 2412 MHz
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Power Density Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1/ 2437 MHz
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Power Density Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 2 / 2437 MHz
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Power Density Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1/ 2462 MHz
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Power Density Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 2 / 2462 MHz
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Power Density Configuration IEEE 802.11n 40MHz / MCSO0 / Chain 2

Frequency Power Density Limit
Channel Result
(MHz) (dBm/10kHz) (8dBm/3kHz)
3 2422 -14.22 8 PASS
6 2437 -12.35 8 PASS
9 2452 -14.18 8 PASS
Power Density Plot on Configuration IEEE 802.11n 40MHz / MCSO0 / Chain 2 / 2422 MHz
@ *RBW 10 kHz Marker [ o
o =
M*
LVL
Center 2.422 GHz 6 MHz/ Span 60 MHz
Date: 28.0CT.2014 09:22:22
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Power Density Plot on Configuration IEEE 802.11n 40MHz / MCSO0 / Chain 2 / 2437 MHz
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Power Density Plot on Configuration IEEE 802.11n 40MHz / MCSO0 / Chain 2 / 2452 MHz
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Power Density Configuration IEEE 802.11n 40MHz / CDD MCSO0 / Chain 1 + Chain 2

Powc._er Powgr Total
Channel Fr‘:ﬂ'ﬁi’;cy (dBDrﬁ?ISOI:(sz) (dgrﬁ?lsol:(\:-lz) 5.;’,}';‘.’12, (Sd;rLT;LHZ) Result
Chain 1 Chainz | (dBmM/10kH2)
3 2422 16.53 16.36 13.43 8.00 PASS
6 2437 13.89 13.43 10.64 8.00 PASS
9 2452 15.94 15.51 12.71 8.00 PASS

Note : Refer to KDB 662911 F 2) d)
(i) If PSD Directional Gain almost near to 6dBi can use below formula.

N Map _—
Ej:B:T_ {Zk:fT gjak} ]

Directional Gain = 10log

NanT

N SS = the number of independent spatial streams of data; N ANT = the total number of antennas

G
gk - 1078

kth antenna. If Directional gain > 6dBi, the power spectrum density limit to be reduce.
Example: G1 = 3.1dBi ; G2 = 2.8dBi

Use (ii) formula calculation Directional Gain =

10leg

(1.30 + 1.4200)°

I

if the kth antenna is being fed by spatial stream j, or zero if it is not; G k is the gain in dBi of the

= 10log 3.95 = 5.960Bi.
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Power Density Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO0 / Chain 1 /2422 MHz
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Power Density Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO / Chain 2 / 2422 MHz
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Power Density Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO0 / Chain 1 /2437 MHz
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Power Density Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO / Chain 2 / 2437 MHz
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Power Density Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO / Chain 1/ 2452 MHz

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz

Ref 20 dBm *Att 30 dB SWT 600 ms

20 Offpet 1. dB

B

~=-10

~=-20

~=-30

~=—40

LA/ \J
e

+-70

-80

Center 2.452 GHz 6 MHz/ Span 60 MHz

Date: 28.0CT.2014 10:53:10

Power Density Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO / Chain 2 / 2452 MHz
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2.4 6dB Spectrum Bandwidth Measurement
2.4.1 Limit

The minimum of 6dB Bandwidth Measurement is 0.5 MHz

2.4.2 Measuring Instruments

Please refer to this test plan section 3 of equipment list in this report.
2.4.3 Test method

1. The following table is the setting of the Spectrum Analyzer.

Spectrum Parameter Setting
Attenuation Auto
Span Frequency > 6dB Bandwidth
RBW 100KHz
VBW > 3 x RBW
Detector Peak
Trace Max Hold
Sweep Time Auto couple

2. The transmitter output (antenna port) was connected to the spectrum analyzer in peak, Max hold mode.

3. For each RF output channel investigated, the spectrum analyzer center frequency was set to the channel
carrier frequency. A PEAK reading was taken, two markers were set 6 dB below the maximum level on the
right and the left side of the emission.

4. The 6 dB bandwidth is the frequency difference between the two markers.

2.4.4 Test Setup

]

Adtenuator 204dB -

"

L

2.4.5 Test Deviation

Spcctrum AAanalyz=cr

There is no deviation with the original standard.
2.4.6 EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode using Mtool 2.0.1.0(refer to APPENDIX C.
List of test command).
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2.4.7 Test Results

Temperature 26°C Humidity 63%
Test Engineer Jim Huang
Configuration IEEE 802.11b 1Mbps / Chain 2
6dB 99% Occupied Min. Limit
Channel Frequency Bandwidth Bandwidth (I£Hz) Test Result
(MHz) (MHz)
1 2412 7.12 10.08 500 PASS
6 2437 8.16 10.08 500 PASS
11 2462 8.08 10.08 500 PASS
6 dB Bandwidth Plot on Configuration IEEE 802.11b 1Mbps / Chain 2 / 2412MHz
® *RBW 100 kHz delta 1 [T
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6 dB Bandwidth Plot on Configuration IEEE 802.11b 1Mbps / Chain 2 / 2437MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.35 dB
Ref 97 dBpv *Att 0 dB SWT 5 ms 8.16 0 MHz
OBW ) JOOPOO MHz
Marker| 1
=20 T8 1T
M J.\MM‘U g4 .4 appv|El
D2 §[3.588 dput .

T \ : ) ,

80 T o
IEW| f

70 /v

60 /

50 f

40 WW

30

20

10

52
gl
Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 28.0CT.2014 09:45:26

6 dB Bandwidth Plot on Configuration IEEE 802.11b 1Mbps / Chain 2 / 2462MHz
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Configuration IEEE 802.11g 6Mbps CDD / Chain 1 + Chain 2

= -
6dB Bandwidth 99% Occupied o
Channel | Frequenc (MHz) Bandwidth Min. Limit | 1o Result
quency (MHz) (kHz)
Chain 1 Chain 2 Chain 1 Chain 2
1 2412 16.40 16.48 16.56 16.48 500 PASS
6 2437 16.40 16.40 16.64 16.64 500 PASS
11 2462 16.48 16.40 16.64 16.48 500 PASS
6 dB Bandwidth Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 1 /2412 MHz
® *RBW 100 kHz delta 1 [T 1
N Marker [ L e
o wa,w»w ool
/
M“"ww
Center 2.412 GHz 4 MHz/ Span 40 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 2 / 2412 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 1 /2437 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 2 / 2437 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 5 ms

\
<
D1 8.574 dBn
D2 2|.574 d
-—10 j

40

~=-50

-—60

+-70

-80

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 11.NOV.2014 19:09:05

6 dB Bandwidth Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 1 /2462 MHz

® *RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 5 ms

20

D1 jQLS dBr l
DZ T.082 B
T
¢
30
M

——50

~-60

=-70

-80

Center 2.462 GHz 4 MHz/ Span 40 MHz

Date: 11.NOV.2014 19:10:55
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6 dB Bandwidth Plot on Configuration IEEE 802.11g 6Mbps CDD / Chain 2 / 2462 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 5 ms 16.4000
20 OBW 16[.480
Marker [T
Lo AEERNTN | ~ |
S D1 5.77|L dB: — —_

) ! Fzemp 1| [T1 oBN
3 - - = ey =711y
2|-453760pPp00 GHz
Temp 2| [T1 OBW]
~-10
—0[14 aBm
2).470240p00 GHz
~=-20 [/ \‘\4
30 A

~=-50

-—60

+-70

-80

Center 2.462 GHz 4 MHz/ Span 40 MHz

Date: 11.NOV.2014 19:11:50
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Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1 + Chain 2

6dB Bandwidth 99% Occupied o
Bandwidth Min. Limit
Channel | Frequency (MHz) (MHz) (kH2) Test Result
Chain 1 Chain 2 Chain 1 Chain 2
1 2412 17.60 17.60 17.76 17.68 500 PASS
6 2437 17.60 17.60 17.76 17.76 500 PASS
11 2462 17.60 17.60 17.76 17.68 500 PASS

6 dB Bandwidth Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1 /2412 MHz

®

*RBW 100 kHz De
*VBW 300 kHz

lta 1

[T 1

Ref 20 dBm *Att 30 dB SWT 5 ms )0C
20 DBW 500
larke [
|
D1 46 aB : EE Chz
L IV N TN N S
L 2|.403120p00 GHz
emnp 2 'l OBW
L 10 mp [ ]
1} 77 dBm
/ ‘1“ 2] 420880p00 GHz
-—20 N[, 1‘\‘.
30 .
n Mv UMMM
40
50
—60
70
F2
F1l
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
11.NOV.2014 19:18:08

Date:
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6 dB Bandwidth Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 2 / 2412 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz ).16 dB

Ref 20 dBm *Att 30 dB SWT 5 ms

20

D1 6.398 dBn

'

--10
20
ot

Ty

~=-50

-—60

+-70
F2
F1l

-80

Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 11.NOV.2014 19:16:58

6 dB Bandwidth Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1 / 2437 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.38 dB

Ref 20 dBm *Att 30 dB SWT 5 ms
20 bBW 17| 00 M
larker T
rio 51 5.60[6 dbn T
.. . ,,,Mhu I D N
_ D2 2|.606 d i e :‘
F-10 ,}/J 2L
M I
3DB
40
--50
—60
70
A F2
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 11.NOV.2014 19:14:44
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6 dB Bandwidth Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 2 / 2437 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz ). 9 dB

Ref 20 dBm *Att 30 dB SWT 5 ms 17.600000000 MHz
20 BW MHz
Marker
L APERT | ~ |
10 5T 5.85T dbn = =
2|.428200p00 GHz
p2 2|.851 !E AN TP
i - 1
[ T © TB1T
} 2).428120p00 GHz
emp 2| [T1 OBJ)
--10 s

ij.&W v i Wm‘

40

3DB

~=-50

-—60

+-70

F2
Fl

-80

Center 2.437 GHz 4 MHz/ Span 40 MHz

Date: 11.NOV.2014 19:16:18

6 dB Bandwidth Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 1 / 2462 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz C

Ref 20 dBm *Att 30 dB SWT 5 ms
20 .
arke T
1o e von
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6 dB Bandwidth Plot on Configuration IEEE 802.11n 20MHz / CDD MCSO0 / Chain 2 / 2462 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 23 dB

Ref 20 dBm *Att 30 dB SWT 5 ms 17.6000 MHz
20 BW MHz
Marker
deo o.M
6.08[ dB; 2l 4s3200b00 cu
1 P 1 6.08| dBn B
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Center 2.462 GHz 4 MHz/ Span 40 MHz
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Configuration IEEE 802.11n 40MHz / CDD MCSO0 / Chain 1 + Chain 2

6dB Bandwidth 99% Occupied o
Bandwidth Min. Limit
Channel | Frequency (MHz) (MHz) (kH2) Test Result
Chain 1 Chain 2 Chain 1 Chain 2
3 2422 35.68 33.92 36.16 36.16 500 PASS
6 2437 35.36 35.36 36.16 36.16 500 PASS
9 2452 35.68 36.00 36.16 36.16 500 PASS

6 dB Bandwidth Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO0 / Chain 1 /2422 MHz

*RBW 100 kHz yelta [T1 ]
*VBW 300 kHz 0. dB
SWT 10 ms

®

Ref 20 dBm *Att 30 dB

20 qew 36|16
rke
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yJ WA
M/] g
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-70 -
Fl B
-80
Center 2.422 GHz 8 MHz/ Span 80 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO0 / Chain 2 / 2422 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz
33.920

Ref 20 dBm *Att 30 dB SWT 10 ms
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Date: 11.NOV.2014 19:21:00

6 dB Bandwidth Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO0 / Chain 1 / 2437 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11n 40MHz / CDD MCS0 / Chain 2 / 2437 MHz

® *RBW 100 kHz Delta [T1 1
*VBW 300 kHz
35

Ref 20 dBm *Att 30 dB SWT 10 ms
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Date: 11.NOV.2014 19:21:53

6 dB Bandwidth Plot on Configuration IEEE 802.11n 40MHz / CDD MCSO / Chain 1 /2452 MHz

® *RBW 100 kHz Delta [T1 1
*VBW 300 kHz 0.13 dB
e 65000000
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6 dB Bandwidth Plot on Configuration IEEE 802.11n 40MHz / CDD MCS0 / Chain 2 / 2452 MHz
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2.5 Radiated Emissions Measurement

2.5.1 Limit
30dBc in any 100 kHz bandwidth outside the operating frequency band. Emissions radiated outside of the
specified bands, shall be according to the general radiated limits as following:

Frequency range Field Strength Measurement Distance
(MHz) (mV/meter) (m)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

2.5.2 Measuring Instruments
Please refer to this test plan section 3 of equipment list in this report.

2.5.3 Test method
1. The following table is the setting of spectrum analyzer.

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic

RBW / VBW (Emission in restricted band) 1MHz / 3MHz for Peak, 1 MHz / 10Hz for Average

RBW / VBW (Emission in non-restricted band) | 100kHz / 300kHz for peak

2. The following table is the setting of receiver.

Spectrum Parameter Setting
Attenuation Auto

Start ~ Stop Frequency 9kHz~150kHz / RBW 200Hz for QP

Start ~ Stop Frequency 150kHz~30MHz / RBW 9kHz for QP

Start ~ Stop Frequency 30MHz~1000MHz / RBW 120kHz for QP

3. Configure the EUT according to ANSI C63.10. The EUT was placed on the top of the turntable 1.5 meter
above ground. The phase center of the receiving antenna mounted on the top of a height-variable
antenna tower was placed 3 meters far away from the turntable.

4. Power onthe EUT and all the supporting units. The turntable was rotated by 360 degrees to determine
the position of the highest radiation.

5. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

6. For each suspected emissions, the antenna tower was scan (from 1 m to 4 m) and then the turntable was
rotated (from 0 degree to 360 degrees) to find the maximum reading.
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10.

11.

12.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

For emissions above 1GHz, use 1MHz VBW and 3MHz RBW for peak reading. Then 1MHz RBW and
10Hz VBW for average reading in spectrum analyzer.

When the radiated emissions limits are expressed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over one
complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1 seconds.
As an alternative (provided the transmitter operates for longer than 0.1 seconds) or where the pulse train
exceeds 0.1 seconds, the measured field strength shall be determined from the average absolute voltage
during a 0.1 second interval during which the field strength is at its maximum value.

If the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz.

For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.

As the emission is lower than 30MHz, loop antenna has to be used for measurement and the recorded
data should be QP measured by receiver. High — Low scan is not required in this case.
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2.5.4 Test Setup

Setup

For Radiated Emissions below 1GHz (9kHz~30MHz)

RX Antenna

oy

Spectrum Analyzer

!Receiver ;_, .

+
Metal Full Soldered Ground Plane

For Radiated Emissions below 1GHz (30MHz~1GHz)

RE Antenna

— 3Im —-
BT Ant. feed
————— point

]
Metal Full Soldered Ground Plane
Spectrum Analyzer -
dasso iy

For Radiated Emissions above 1GHz

Li 1m & 3m “’.5]" t

ﬁnt feed |

Absorber

]
Metal Full Soldered Ground Plane

2.5.5 Test Deviation
There is no deviation with the original standard.

2.5.6 EUT Operation during Test
The EUT was programmed to be in continuously transmitting mode using Mtool 2.0.1.0(refer to APPENDIX C.
List of test command).
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2.5.7 Results of Radiated Emissions (9kHz~30MHz)

Temperature 23°C Humidity 56%
Test Engineer Kane Liu Configurations Normal Link
Test Date Sep. 19, 2016
Freq. Level Over Limit Limit Line Remark
(MHz) (dBuV) (dB) (dBuV)
- - - - See Note

Note 1: The amplitude of spurious emissions which are attenuated by more than 20 dB below the

permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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2.5.8 Results of Radiated Emissions (30MHz~1GHz)
Radiated Emissions (30MHz~200MHz)

Operating Mode Normal Link Polarization H
Temperature 23C ‘ Humidity ‘ 56% ‘ Test Engineer Kane Liu
80|_e\,re| (dBuVim) Date: 2016-09-19 Time: 15:28:43
70
60
50
40
CISPRVCCICNS_B
30 =
20 . 7
1 £ e
10
030 40. 60. 80. 100. 120. 140. 160. 180. 200
Frequency (MHz)
Limit Ower Read PreampAntenna Cable AfPos  T/Pos
Freq Level Line Limit Lewvel Factor Factor Loss Remark Pol/Phase
MHz dBuV/m dBuV/m dé  dBuv dé dB/m dB cm deg
1 8l.41 14.59 38.8@ -15.41 31.83 28.51 9.8 2.47 Peak Jea 2 HORIZONTAL
2 147.37 15.48 38.88 -14.52 28.44 28.24 11.95 3.33 Peak 4a8 91 HORIZONTAL
3 19e.85 16.59 38.08 -13.41 26.63 28.83 14.20 3.79 Peak 288 93 HORIZONTAL

Note 1: The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Radiated Emissions (200MHz~1GHz)

Operating Mode Normal Link Polarization H
Temperature 23C Humidity \ 56% \ Test Engineer Kane Liu
BULe\rel (dBuVim) Date: 2016-09-19 Time: 15:28:43
70
60
50
40 CISPRIVCCHCNS B
30— = q
1 £ ”MWWNM

20
10

0300 300. 400. 500. 600. 700. £00. g00. 1000

Frequency (MHz)

Limit Over Read PreampAntenna Cable A/Pas T/Pos
Freq Level Line Limit Level Factor Factor Loss Remark Pol/Phase

MHz dBuV/m dBuV/m dé  dBuv dB  dB/m dB cm deg
1 455.83 23.76 37.ee -13.24 31.27 28.19 16.98 3.78 Peak Jaa 31 HORIZONTAL
2 636.25 25.52 37.88 -11.48 38.14 28.39 19.38 4.47 Peak 288 173 HORIZONTAL
3 746.83 26.66 37.0@ -18.34 29,22 28.1@ 28.356 4.98 Peak 1lea 61 HORIZONTAL

Note 1: The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Radiated Emissions (30MHz~200MHz)

Operating Mode Normal Link Polarization Vv
Temperature 23C Humidity \ 56% \ Test Engineer Kane Liu

80|_3q9| (dBuVim) Date: 2016-09-19 Time: 15:35:08

70

60

50
40

30 i CISPRVCCICNS_B

1 450 0 17 8 g

20

10

G3(] 40. 60. 80. 100. 120. 140. 160. 180. 200

Frequency (MHz)

Limit Ower Read PreampAntenna Cable AfPos  T/Pos
Freq Level Line Limit Level Factor Factor  Loss Remark Pol/Phase

MHz dBuV/m dBuv/m ds  dBuv dé  dB/m dB om deg
1 54.25 26.12 38.88 -3.88 42.68 28.57 18.88 2.81 Peak 288 184 WERTICAL
2 6@.e7 24.1e 38.00 -5.84 41.88 28.56 9.59 2.13 QP Jee 193 VERTICAL
3 G2.81 25.61 38.88 -4.39 42,48 28.55 9.52 2.16 QP 4aa 18@ WERTICAL
4 67.83 25.28 38.88 -4.80 42.28 28.54 9.28 2.26 QP 186 248 WERTICAL
3 69.77 25.11 3@.ee -4.89 42,15 28.54 9.21 2.29 QP 48 151 VERTICAL
6 75.59 26.24 38.88 -3.76 43.29 28.52 9.e4 2.38 Peak 1@ 98 WERTICAL
7 8l.41 25.1@ 38.e8 -4.98 42.14 28.51 9.8 2.47 Peak 186 324 VERTICAL
8 85.29 25.25 3@.ee -4.75 42.23 28.5@ 9.8 2.52 Peak 288 79 WERTICAL
E| 145.43 24.56 38.88 -5.44 37.59 28.25 11.91 3.31 Peak 166 186 WERTICAL

Note 1: The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Radiated Emissions (200MHz~1GHz)

Operating Mode Normal Link Polarization \'J
Temperature 23C Humidity ‘ 56% ‘ Test Engineer Kane Liu

80|_e\re| (dBuVim) Date: 2016-09-19 Time: 15:35:08

70

60

50

40 CISPRIVCCIICHS B
30— - 3

20

10

0300 300. 400, 500. B00. 700. £00. 900, 1000

Frequency (MHz)

Limit Over Read PreampAntenna Cable Af/Pas T/Pos
Freq Level Line Limit Level Factor Factor Loss Remark Pol/Phase

MHz dBuV/m dBuV/m dé  dBuv dB  dB/m dB cm deg
1 25@.19 26.88 37.8@ -1@.12 38.82 27.22 12.43 2.808 Peak 288 56 WERTICAL
2 381.14 38.31 37.88 -6.69 38.63 27.72 15.93 3.47 Peak 28 12& VERTICAL
3 5538.65 28.72 37.8@ -8.28 34.56 28.47 18.46 4,17 Peak 288 234 VERTICAL

Note 1: The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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2.5.8 Results for Radiated Emissions (1GHz~10" Harmonic)

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode

IEEE 802.11b Chain 1/ CH 1

Polarization H

Temperature 26°C

Humidity ‘ 68% ‘ Test Engineer

Akina Chiu and Taka Hsu

130 Level (dBuVim)

Date: 2014-10

10 Time: 01:57:42

120

100

80

G0 i

FCC CLASS-B Pr
i |5

FCC CLASSB AV

40

20

1000 4000. 6000. 3000,

Limit  Over
Freq Level Line Limit

10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500

Frequency {MHz)

MHz dBuv/m dBuv/m dB

1 4523.99 50.85 54.00 -3.15
i 4824.190 54.85 74.00 -19.15

Read Cable Preampintenna T/Pos AfPos
Level Loss Factor Factor Pol/Phase Remark
dBul dB d8  dB/m deg m
47.7@ 5.69 35.30 31.76 HORIZONTAL 51 185 Average
51.7@ 5.69 35.30 32.76 HORIZOHTAL 51 185 Peak

permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 1/ CH 1 Polarization \')
Temperature 26°C Humidity | 68% \ Test Engineer | Akina Chiu and Taka Hsu
130 Level (dBuVin) Date: 2014-10-10 Time: 02:01:43
120
100
FCC CLASS-BPH
80 | W T |
[ FCC CLASS-B AV
B0 y ! ] |
40
20
I}1III'IJ'III' 4000. 6000. 3000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Freguency {MHz)
Limit ©Over Read Cable Preampintenna T/Pas &/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv//m dB  dBuv dB dé  dB/m deg om
1 4523.99 49.87 54.00 -4.13 46.72 5.869 35.30 32.76 VERTICAL 87 139 Average
2 4523.99 53.63 74.08 -20.37 50.48 5.69 35.390 32.76 VERTICAL 87 189 Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 1/ CH 6 Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu

130Level {dBuVim) Date: 2014-10-10 Time: 01:44:00
120
100

| FCC CLASS-BPK.

a0 i oY 2l

- FCC CLASS-B AV

60 % . | LdE
40
20
0

1000 4000. G000. 8000. 10000. 12000. 14000. 16000. 12000. 20000. 22000. 24000. 26500
Frequency (MHz)}

Limit Over Read Cable Preampintenna T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv'/m dié  dBuv dB dé  dB/m deg cm
1 4873.96 56.15 74,00 -17.85 52.91 5.75 35.31 32,80 HORIZONTAL 53 185 Peak
2 4873.97 53.14 54.00 -0.8%6 49.99 5.75 35.31 32.80 HORIZONTAL 53 185 Average
3 7319.62 585.490 74.00 -15.60 49.58 T.06 35.36 37,12 HORIZONTAL i) 241 Peak
4 T311.7% 51.48 54.00 -2.52 41,66 T.06 355,36 37.12 HORIZONTAL i) 241 Average

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 1/CH 6 Polarization Vv
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu

130Leve! (dBuVim) Date: 2014-10-10 Time: 01:52:51
120
100

| FCC CLASS-BPK_

20 i BalE

; FCC CLASS-B AV

60 1 3 1 ol
40
20
0

1000 4000. G000, 8000. 10000. 12000, 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over PRead Cable Preampintenna T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBu'/m dié  dBuv dB dé  dB/m deg cm
1 4873.9@ 55.34 74.00 -18.606 52.1@ 5.75 35.31 32.80 VERTICAL a9 185 Peak
2 4873.99 51.99 54,00 -2,91 48.75 5.75 35.31 32,80 VERTICAL g9 135 Average
3 7311.41 59.41 T4.00 -14.59 50.59 T7.06 35.36 37.12 WERTICAL 114 100 Peak
|—'1- T311.7% 53.93 54.00 -0.07 45.11 TF.06 35.36 37.12 VERTICAL 114 100 Average |

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 1/ CH 11 Polarization H
Temperature 26°C Humidity ‘ 68% | Test Engineer | Akina Chiu and Taka Hsu
130Level (dBufim) Date: 2014-10-20 Time: 23:13:32
120
100
. |__FCCCLASSB
&80 # i | £
- | FCC CLASS-B AV
G0 i l Ty | 5
40
20

1000 4000, 6000, 8000. 10000, 12000, 14000, 16000, 12000, 20000, 22000, 24000, 26500
Frequency (MHz)}

Limit Over Read CablefAntenna Preamp T/Pos AfPos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dBE/m dB deg cm
1 4923.89 53.92 74,00 -20.95 48,12 6.05 33.76 34.91 45 184 Peak HORIZOHTAL
2 4924.00 49,46 54.00 -4.54 44.56 2 6.05 33.76 34.91 45 154 Average HORIZOHTAL
3 7385.06 58.52 74.900 -15.48 48.54 .34 36.85 35.21 o 203 Peak HORIZONTAL
4 7385.23 53.11 54.00 -0.89 43.13 .34 36.85 35.21 &4 203 Average HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 1/ CH 11 Polarization \'/
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
130 Level {(dBuVin) Date: 2014-10-20 Time: 23:20:34
120
100
FCC CLASS-B
80 !- -l--.!.i
| FCC CLASS-B AV
60 5 4 l BaE
40
20
0

1000 4000. 6000. 8000, 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Fredquency (MHz)

Limit ©Over Read Cableintenna Preamp T/Pos &4/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv'/m dB  dBuy dB  dB/m dB deg m
1 4923.97 49,92 54.00 -4.08 45.42 6.95 33.76 24,91 o8 183 Average WERTICAL
2 4934.01 53.29 74.00 -20.71 48.39 6.05 33.76 34.91 a8 183 Peak WVERTICAL
3 7385.24 53.44 54.00 -0.56 43.456 §.34 36,85 35.121 72 281 Average WERTICAL
4 7366.87 58.43 74.00 -15.57 48.45 .34 36.85 35.21 72 281 Peak VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 2/ CH 1 Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu

130 Level (dBuvam) Date: 2014-10-20 Time: 22:31:05
120
100

FCC CLASS-B

20 | GE

FCC CLASS-B AV

60 ) | GIE
40
20
0

1000 4000. 6000. 3000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over Read Cableintenna Preamp T/Pos A/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBul/m dB  dBuy d8  dB/m dB deg m
1 4823.99 55.603 74,00 -18.97 50.28 G.11 33.56 34.92 144 173 Peak HORIZONTAL

2 4823.99 51.99 54.00 -2.01 47.24 6.11 33.56 34.92 144 173 Average HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 2/ CH 1 Polarization \'
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130L€vel (dBuvim) Date: 2014-10-20 Time: 22:33:44
120
100
FCCCLASS-B
80 E e e
- FCC CLASS-B AV
40
20

1000 4000, 6000. 8000, 10000, 12000. 14000, 16000. 18000, 20000. 22000, 24000. 26500
Fredquency (MHz)

Limit Over Read Cableintenna Preamp T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBul//m dé  dBuv dé  dB/m dB deg m

1 4823.98 52.45 54.08 -1.55 47.70 6.11 33.56 34.92 109 271 Average WERTICAL
2 4524.08 55.12 74.00 -15.8F 50.37 6.11 33.56 34.92 129 271 Peak WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON INTERNATIONAL INC. Page No. 1 83 0f 191
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973 Issue Date : Dec. 13,2016

FCC ID: RSE-TG1700DACHP




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain2/CH 6 Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu

130 Level {(dBuvin) Date: 2014-10-20 Time: 22:41:32
120
100

FCC/CLASS-B

80 Il S

- FCC CLASS-E AV

GO | T | E

4 |

40
20
0

1000 4000. 6000. £000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency {MHz)

Limit ©Over Read Cabledntenna Preamp T/Pos &/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv'/m dB  dBuy dB  dB/m dB deg m
1 4873.98 54.53 F4.00 -19.47 49.71 0,08 33.66 34,92 5@ 158 Peak HORIZONTAL
2 4873.99 51.54 54.00 -2.46 46.72 6,08 33.66 34.92 5@ 158 Average HORIZONTAL
3 7319.21 41.13 54.00 -12.87 31.4@ B.28 36.64 35.19 121 145 Average HORIZONTAL
4 F311.44 52,37 74.00 -21.683 42.62 8.30 3I6.84 35.19 121 145 Peak HORIZONTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain2/CH 6 Polarization \'
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130 Level {(dBuvin) Date: 2014-10-20 Time: 22:46:55
120
100
FCC/CLASS-B
80 [ v 4

FCC CLASS-B AW
iy o

60 {

40

20

1000 4000. 6000, 8000, 10000, 12000. 14000, 16000, 18000. 20000, 22000, 24000. 26500
Fredquency (MHz)

Limit ©Over Read Cabledntenna Preamp T/Pos &/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv'/m dB  dBuy dB  dB/m dB deg m
4873.98 54.46 F4.00 -19.54 49.84 B8.08 33.66 34,92 124 286 Peak WERTICAL

4873.99 51.35 54.00 -2.65 46.53 6,08 3I3.66 34.92 1a4 286 Average VERTICAL
7319.24 44.51 54.00 -9.49 34.78 §.28 36.64 35.19 121 137 Average WERTICAL
7319.57 52.93 74,00 -21.07 43.20 §.28 36.84 35.19 121 137 Peak VERTICAL

T ]

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 2/ CH 11 Polarization H
Temperature 26°C Humidity ‘ 68% | Test Engineer | Akina Chiu and Taka Hsu
130Level (dBuVam) Date: 2014-10-20 Time: 23:01:37
120
100
FCC CLASS-B |
30 IF m % | =
| FCC CLASSB AV
60 1 . ! iy |
3
40
20

1000 4000. 6000. 8000. 10000, 12000. 14000, 16000. 18000. 20000, 22000. 24000. 26500
Frequency (MHz})

Limit Over  Read Cablefntenna Preamp T/Pos AfPos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB dBu dB dB/m dB deg cm
1 4923.98 54,26 74,00 -19.74 49.36 6,05 33.76 34.9 51 206 Peak HORIZOHTAL
2 4924.08 51.49 54,00 -2.51 46.59 6.05 33.76 34.91 51 206 Average HORIZOHTAL
3 7384.59 51.&5 F4.00 -22.35 41.67 8.34 36.85 35.21 5a 262 Peak HORIZOHTAL
4 7385.25 42.68 54.00 -11.32 32.70 8.34 36.85 35.21 5@ 262 Average HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11b Chain 2/ CH 11 Polarization v
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu

130 Level (dBuvin) Date: 2014-10-20 Time: 22:56:43
120
100

FCC CLASS-B

80 I} T

- FCC CLASS.E AV

60 ; | i

) 4 |

40
20
0

1000 4000. 6000. 8000, 10000. 12000. 14000. 16000. 18000, 20000. 22000. 24000, 26500
Frequency (MHz)

Limit ©Over Read Cabledntenna Preamp T/Pos A/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv'/m dB  dBuy dB  dB/m dB deg m
1 4923.98 53.86 74.00 -20.14 48.9% £.95 33.76 34.91 38 279 Peak WERTICAL
2 4923.98 51.20 54.00 -2.80 46.30 6.95 33.76 34.91 BE 279 Average VERTICAL
3 73g6.7l 4%.1% 54.00 -5.82 38.10 §.34 36.85 35.11 71 256 Average WERTICAL
4 T380.86 51.26 74,00 -22.74 41.28 8.34 36.85 35.121 71 256 Peak VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11g CDD 6Mbps / Chain 1 + Chain 2/ CH 1 |Polarization

H

Temperature 26°C ‘ Test Engineer

Akina Chiu and Taka Hsu

Level (dBuvinm)

Date: 2014-10-18 Time: 13:31:56

130
FCC CLASS-B PK
65.0 FCCCLASS B AV,
0

1000 4000. G000,

Limit

10000. 12000. 14000,
Frequency (MHz)

Cableintenna Preamp

Freq Level Line Limit Loss Factor Factor

16000. 18000. 20000. 22000, 24000. 26500

&/Pos T/Pos

Pol/Phase Remark

MHz dBuv/m dBuy

1 4824.78 51.06 74,00 -22.9
2 4825.48 36.77 54.00 -17.13

.69 32.76
5.69 32.77

m deg
187 52 HORIZONTAL Peak
187 52 HORIZONTAL Average

permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11g CDD 6Mbps / Chain 1 + Chain2/CH 1 |Polarization \
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu

ﬂﬂLwel (dBuVim) Date: 2014-10-18 Time: 13:29:21
FCC CLASS.B PK
I BB

I . ! | |
! ECC CLASS-B AV
65.0 | BB

i |

0

1000 4000, 6000, 8000, 10000. 12000, 14000. 16000, 18000, 20000, 22000, 24000, 26500
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBut/m dg  dBuv d8  dB/m dB £m deg
1 4821.54 34.23 54,00 -19.77 31.89 5.68 32.76 35.30 197 88 VERTICAL Average
2 4531.41 45.26 74.00 -25.74 45.1@ 5.69 32.77 35.30 197 58 WVERTICAL Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11g CDD 6Mbps / Chain 1 + Chain 2/ CH 6 |Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130Lml {dBu\Im) Date: 2014-10-18 Time: 13:43:36

FCC CLASS-B PKH
GilE |

(%)

65.0

[

“1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 24000, 26500
Frequency (MHz)

FCC CLASS-B _E.I::u':_

-t

Limit Over Read Cableantenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dBuy'/m dBuy'/m dB dBuy d6  dB/m dB <m deg

4874.49 55.99 74.00 -18.19 52.66
4875.19 41.3% 54.00 -12.62 38.15
7219.905 63.21 F4.00 -10.79 54.39
7310.16 45.07 54.00 -§.93 36.25

75 32.80 35.31 192 61 HORIZONITAL Peak
75 32.80 35.32 192 51 HORIZONTAL Average
L9656 37.12 35.36 176 128 HORIZONTEL Peak
@6 37.12 35.36 176 128 HORIZONTAL Average

da L P =
wl wl WA

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11g CDD 6Mbps / Chain 1 + Chain 2/ CH 6 |Polarization \J
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130Lwel (dBuVim) Date: 2014-10-18 Time: 13:37:36
| | FCC CLASS-B PK
il
3 )
65.0 FCC CLASS.-B AV
2 | '
1000 4000, 6000. 3000. 10000. 12000. 14000. 16000, 18000. 20000. 22000. 24000, 26500
Frequency (MHz)
Limit Over Read Cabledntenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Fhase Remark
MHz dBuv/m dBuyv/m dB  dBuy dé  dB/m di i deg
1 4871.45 37.67 54.90 -16.33 34.44  5.74 32,88 35.31 277 84 WERTICAL Lverage
2 4876.14 53.11 74.00 -20.89 49.88 5.75 32.80 35.32 277 84 VERTICAL Peak
3 7309.18 49,06 54.00 -4.94 40.24 7.06 37.12 35.36 190 111 VERTICAL  Average
4 7313.32 67.67 T4.00 -6.33 585.85 7.06 37.12 35.36 100 111 VERTICAL Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11g CDD 6Mbps / Chain 1 + Chain 2/ CH 11 |Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130LM| {dBu\Vim) Drate: 2014-10-18 Time: 13:53:16

FCC CLASS-B PR
Gl |

65.0 - . | FCCCLA SS_B.'.‘A#‘

“1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 24000, 26500
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dBuv'/m dBuv'/m dB dBu dB  dB/m dB <m deg

4925.84 39,85 54.00 -14.15 36.53
4925.27 55.56 74,00 -18.44 52.214
7385.83 55.53 74.00 -18.47 46.60
T7386.23 38.98 54.00 -15.02 30.05

Bl 32.84 35.33 159 113 HORIZIONTAL Average
&1 32.84 35.33 139 113 HORIZONTAL Peak
L9 37 16 35.32 159 113 HORIZONTAL Peak

a9 37.16 35,32 1G9 113 HORIZONTAL Average

& LW R b
T T |

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11g CDD 6Mbps / Chain 1 + Chain 2/ CH 11 |Polarization \
Temperature 26°C Humidity | 68% | Test Engineer | Akina Chiu and Taka Hsu
13pLevel (dBuVin) Date: 2014-10-18 Time: 13:48:45

FCC CLASS-B PK
BiE

LER

65.0

ECC ELASS-BEF"JF

o000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000. 20000, 22000. 24000, 26500
Frequency (MHz)

Limit Over Read Cablefntenna Preamp AfPos  T/Pos

Freq Level Line Limit Level  Loss Factor Factor Pol/Phase Remark
MHz dBuv'/m dBuv'/m dB dBu dB  dB/m dB <m deg
1 4921.80 49.60 74,00 -24.40 46.29 5.81 32.83 35.33 192 87 VERTICAL Peak
2 4926.55 34.94 54,00 -19.96 31.62 5,81 32.84 35.33 192 87 WVERTILAL  Average
3 7378.85 B1.9% T4.00 -12.02 53.47 J.@8 37.15 35.32 1aa 115 VERTICAL  Peak
4 7389.50 41.44 54.00 -12.56 32.58 7

.89 37.16 35.31 100 115 WVERTICAL Average

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / MCSO0 / Chain 1/ CH 1 Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
1301.W'E| {dBuVim) Date: 2014-10-10 Time: 02:34:18
120
100
FCC CLASS-B PK_
80 | Bl
- FCC CLASS-B AV
60 II SO
1
40
20

1000 4000. 6000. 2000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500

Frequency (MHz)
Limit Over Read Cable Preampintenna T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
HMHz dBuv/m dBuv/m dB dBuv dE dB  dB/m deg m
1 4821.08 46.88 74.00 -27.12 43.74 5.68 35.30 32.76 HORIZONTAL 72 100 Peak
2z 4828.4 34.51 54.00 -19.49 31.35 5.69 35.38 32.77 HORIZONTAL 72 108 Average

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON INTERNATIONAL INC. Page No. 1 94 of 191
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973 Issue Date : Dec. 13,2016

FCC ID: RSE-TG1700DACHP



SPORTON LAB. FCC RADIO TEST REPORT Report

No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / MCSO0 / Chain 1/ CH 1 Polarization Vv
Temperature 26°C Humidity \ 68% | Test Engineer | Akina Chiu and Taka Hsu
13DLMI {tdBuvim) Date: 2014-10-10 Time: 02:32:50
120
100
FCC CLASS-B PK_
80 | G
- FCC CLASS-B AV
60 ! B
1
40
20

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 13000. 20000. 22000. 24000. 26500

Frequency (MHz}
Limit Over Read Cable Preampintenna T/Pos A/Paos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv/m dB  dBuv dB de  dB/m deg <m
1 4520.89 46.00 74.00 -25.00 42.86 5.68 35.30 32.76 VERTICAL 191 184 Peak
2 4828.76 33.45 54.00 -20.55 30.29 5.69 35.30 32.77 VERTICAL 191 184 Average

permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

SPORTON INTERNATIONAL INC. Page No. 1 95 of 191
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973 Issue Date : Dec. 13,2016

FCC ID: RSE-TG1700DACHP




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / MCSO0 / Chain 1/ CH 6 Polarization H
Temperature 26°C Humidity | 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
13':'Lm.rel {dBuvim}) Date: 2014-10-10 Time: 02:28:50
120
100
FCC CLASS-B PK
80 i |
FCC CLASS-B AV
G0 . T | =
(
40
20
0

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Fredquency (KMHz)

Limit Over Read Cable Preampintenna T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBut/m dB  dBuv dB dg  dB/m deg cm
1 4876.08 45.47 T4.00 -28.53 42.24 5.75 35.32 32.80 HORIZONTAL &3 121 Peak
2 4578.69 32.39 54.00 -21.61 29.16 5.75 35.32 32.80 HORIZONTAL =5 121 Average
3 TI307.08 38.36 54.00 -15.54 29.55 7.85 35.36 37.12 HORIZONTAL o 120 Average
4 7312.55 52.23 74.00 -21.77 43.41 7.86 35.36 37.12 HORIZONTAL a2 100 Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / MCSO0 / Chain 1/ CH 6 Polarization Vv
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
130Level (dBuVim) Date: 2014-10-10 Time: 02:31:01
120
100
| FCC CLASS-BPK.
80 | G
FCC CLASS-B AV
60 - i GEC
1
40
20
0

1000 4000. G000. 8000. 10000. 12000, 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over PRead Cable Preampintenna T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBu'/m dié  dBuv dB dé  dB/m deg m
1 4870. 76 45.41 TF4.00 -28.59 42.18 5.74 35.31 32.80 VERTICAL 197 164 Peak
2 4873.62 32.16 54.00 -21.74 29,92 5,75 35.31 32.80 VERTICAL 197 14 Average
3 7319.67 51.23 T4.00 -22.77 42.41 T.06 35.36 37.12 VERTICAL 162 199 Peak
4 T312.66 38.10 54.00 -15.90 29.28 T7.06 35.36 37.12 VERTICAL 162 199 Average

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / MCSO0 / Chain 1/ CH 11 Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu

13pLevel (dBuVim) Date: 2014-10-10 Time: 02:25:41
120
100

| FCC CLASS-BPK.

30 i T =l

FCC CLASS-B AV

60 . ! miTi =

40 1

20
)

1000 4000. G000, 8000. 10000. 12000, 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over PRead Cable Preampintenna T/Pos &/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBu'/m dié  dBuv dB dé  dB/m deg cm
1 4924.1@ 33.46 54,00 -20.54 30.14 5.81 325.33 32.854 HORIZONTAL 7o 118 Average
2 4925.850 46.36 74,00 -27.84 43,64 5.81 35.33 32,84 HORIZOMTAL 76 118 Peak
3 7385.18 53.75 T4.00 -20.25 44,82 7.09 35.32 37.16 HORIZONTAL a8 100 Peak
4 7387.49 38.71 54.00 -15.29 29.78 7.09 35.32 37.16 HORIZONTAL a8 19090 Average

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / MCSO0 / Chain 1/ CH 11 Polarization \')
Temperature 26°C Humidity \ 68% | Test Engineer | Akina Chiu and Taka Hsu
13pLEve! (dBuVim) Date: 2014-10-10 Time; 02:23:33
120
100
FCC CLASS-B PK
80 BEC
FCC CLASS-B AV
Eﬂ 4 1 -l-'_].i
40
20
0

1000 4000. 6000. B8000. 10000. 12000. 14000. 16000, 18000. 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over Read Cable Preampintenna T/Pas AfPos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv//m dé  dBuv dB dB  dB/m deg am
1 4919.77 47.81 73.00 -26.99 43.71 5.80 35.33 32.83 VERTICAL 176 138 Peak
2 4923.62 33.80 54.00 -20.20 30.48 5.8l 35.33 32.84 VERTICAL 176 188 Average
3 739,13 38.73 54,00 -15.27 29.79 7.@9 35.31 37.16 VERTICAL 1534 197 Average
4 789,94 52,43 74.00 -21.57 43,49 7.@9 35.31 37,16 WERTICAL 134 197 Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / CDD MCSO0 / Polarization H
Chain1 + Chain2/CH 1
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
ﬂﬂLwel (dBu\im) Date: 2014-10-18 Time: 13:5%:00

FCC CLASS.B PK
HIE

65.0 ! FCC CLASS-B&ﬁn\{_,

1000 4000. 6000, 3000, 10000. 12000, 14000. 16000. 18000. 20000, 22000. 24000, 26500
Frequency (MHz)

Limit Over PRead Cabletntenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dBuv/m dBu'/m de  dBuv dg  dB/m dB m deg

1 4824.7@ 34.79 5H4.00 -19.21 31.84 5.69 32.76 35.3@ 198 112 HORIZONTAL Average
2 4827.68 49.44 F4.00 -24.56 46.28 2 5.69 32.77 35.30 198 112 HORIZONTAL Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / CDD MCSO0 / Polarization \
Chain1 + Chain2/CH 1
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
ﬂﬂLwel (dBu\im) Date: 2014-10-18 Time: 13:56:28

FCC CLASS-B PK
iTi =8

65.0 ! FCC CLASS-Bh.Tﬁn\.l:'_,

1000 4000. 6000, 3000, 10000. 12000, 14000. 16000. 18000. 20000, 22000. 24000. 26500
Fredquency (MHz)

Limit Over Read Cabletntenna Preamp &/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBulV/m dBul/m dB  dBuy dé  dB/m dB m deg
1 4823.1@ 34.16 54,00 -19.84 31.02 5.68 32.76 35.30 185 88 VERTICAL Average
2 48525.42 45.41 74,00 -25.59 45,25 5.69 32.77 35.30 185 88 WERTICAL Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON INTERNATIONAL INC. Page No. 1 101 of 191
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973 Issue Date : Dec. 13,2016

FCC ID: RSE-TG1700DACHP



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / CDD MCSO0 / Polarization H
Chain1 + Chain2/CH6
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130Lml {dBuVim) Drate: 2014-10-18 Time: 14:09:45

FCC CLASS-B PK
Bl

G

65.0

ECC ELASS'BBIH.

-]

o000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000. 20000, 22000, 24000, 26500
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dBuv'/m dBuy/m dB  dBuy dB  dB/m de <m deg

4874.61 40.04 54.00 -13.96 36.80
4879.76 54.40 74,00 -19.68 51.17
7305.36 62.51 7F4.00 -11.49 53.70
TIOF.BY 44.71 54.00 -9.29 35.90

75 32.80 35.31 195 60 HORIZIONTAL Average
75 32.80 35.32 195 50 HORIZONTAL Peak
L5 3712 35.36 177 139 HORIZONTEL Peak

@5 37.12 35.36 177 1380 HORIZIONTAL Average

4 LW P =
w WAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode

IEEE 802.11n 20MHz / CDD MCSO0 /

Chain1 + Chain2/CH6

Polarization \'

Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130Lml (dBuV M) Date: 2014-10-18 Time: 14:04:27
| | FCC CLASS-BPK
H FCC CLASS.B AV
65.0 | CLCLASS.BAV
1000 4000. G000, 2000. 10000. 12000. 14000. 16000. 12000. 20000. 22000. 24000. 26500
Frequency (MHz)
Limit Over Read Cablefntenna Preamp &/Pos T/Pos
Freq Level Line Linmdit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv'/m dBuy m dB  dBEuy dé  dB/m di il deg
1 4575.01 37.53 54.00 -16.47 34.30 5.75 32,80 35,32 268 90 WERTICAL  Average
2 4875.13 51.84 T4.00 -22.16 45.61 5.75% 32.8@ 35.32 268 90 VERTICAL Peak
3 7319.92 485.98 54.00 =5.02 40.16 7.86 37.1r 35.36 198 111 VERTICAL Average
4 731:.36 67.05 74.00 -6.95 58.23 V.06 37,12 35.36 100 111 VERTICAL  Peak

permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / CDD MCS0 / Polarization H
Chain1 + Chain2/CH 11
Temperature 26°C Humidity ‘ 68% | Test Engineer | Akina Chiu and Taka Hsu
130Lml (dBuV M) Date: 2014-10-18 Time: 14:18:59

| . | FCC CLASS-B PK

65.0 FCC CLASS.B T.ELH_

1000 4000. 6000, 8000, 10000, 12000. 14000. 16000, 18000. 20000. 22000, 24000. 26500
Frequency (MHz)

Limit Over Read Cableintenna Preamp &/Pos T/Pos
Freq Level Line Limdit Level Loss Factor Factor Pol /Phase Remark

MHz dBuv'/m dBuv/m dB  dBuy dé  dB/m di il deg

49024,.35 55.85 74,09 -185.9%5 51.73
4924 .46 39.32 54.00 -14.68 36.00
7390.28 38.74 54.00 -15.26 29,80
7391.91 55.9% T4.00 -15.02 47.04

gl 32.84 35.33 189 120 HORIZOHTAL Peak

81 32.84 35.33 189 120 HORIZOHTAL Average
.09 37.16 35.31 179 122 HORIZOHTAL Average

@9 537.16 35.31 179 122 HORIZONTAL Peak

oWk =
=] =] W
. v a

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / CDD MCSO0 / Polarization \
Chain 1 + Chain 2/ CH 11
Temperature 26°C Humidity | 68% | Test Engineer | Akina Chiu and Taka Hsu
130Lml {dBuVim) Date: 2014-10-18 Time: 14:14:51

FCC CLASS-B PK
BiE

65.0

Gl

FCCCLASS.-B Br"u':_

1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000. 20000, 22000, 24000. 26500
Frequency (MHz)

Limit Over Read Cablefntenna Preamp AfPos  T/Pos

7380.01 59.861 74.00 -14.39 50.69
7389.99 40.82 54.00 -13.18 31.8E

B8 37.1e 35.32 168 112 YVERTICAL Peal
.89 37.16 35.31 158 112 WVERTICAL Average

Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv'/m dBuv'/m dB dBu/ dB  dB/m dB <m deg
1 4924.99 35,20 54.00 -18.80 31.88 5.81 32.84 35.33 257 92 VERTICAL  Average
2 4930.22 49,258 T4.00 -24.72 45,95 5.82 32.84 35.33 57 92 VERTICAL  Peak
i F

]

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / SDM MCS8 / Polarization H
Chain1 + Chain2/CH 1
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
ﬂul.evel {dBuvim) Date: 2014-10-18 Time: 14:25:00

FCC CLASS-B PK
i1

65.0 . FCC CLASS-BAV.

1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 24000, 26500
Frequency (MHz)

Limit ©Owver PRead Cableintenna Preamp &4/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pal/Phase Remark

MHz dBuv/m dBui//m dB  dBuv dB  dB/m dB <m deg

1 4823.97 33,97 54,00 -29.03 30.82 5.69 32.76 35.30 237 122 HORIZONTAL Average
2 4824.75 48.87 74,00 -25.15 45.7: 5.69 32.76 35.30 237 122 HORIZONTAL Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / SDM MCS8 / Polarization \
Chain1 + Chain2/CH 1
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
ﬂuLwel {dBuVIm) Date: 2014-10-18 Time: 14:22:18

FCC CLASS-B PK
Gig

65.0 . FCC CLASS.B AV,

1000 4000, 6000, 8000, 10000, 12000. 14000, 16000, 18000, 20000, 22000, 24000, 26500
Frequency (MHz)

Limit ©Owver PRead Cableintenna Preamp &4/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pal/Phase Remark
MHz dBuv/m dBui//m dB dBuy dB  dB/m dB cm deg
1 4823.97 33.76 54,00 -29.24 30.61 5.69 32.76 35.30 257 97 VERTICAL Average
2 4826.20 48.30 74,00 -25.70 45.14 5.69 32,77 35.30 257 97 VERTICAL Peak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / SDM MCS8 / Polarization H
Chain1 + Chain2/CH 6
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
13“LE'|.|"E| {UBuVm} Date: 2014-10-18 Time: 14:37:34

FCC CLASS-B I_’fH_

65.0 3 ECC Cl ASS.B AW

o e

1000 4000. G000, ®000. 10000, 12000. 14000, 16000. 183000. 20000, 22000. 24000. 26500
Fragquency (MHz)

Limit ©Owver Read Cableintenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dBut/‘m dBul/m dB dBuy de dB/m dB cm deg

4F74.09 39,70 54.00 -14.30 35.46
4374.61 54.47 74.00 -19.53 51.13
JigE.14 62.24 T4.00 -11.76 53.43
7308.69 44.583 S4.00 -9.42 35.76

75 32.80 35.31 194 53 HORIZONTAL Average
75 3i.80 35.31 194 53 HORIZONTAL Peak
@5 37,12 35.36 176 130 HORIZONTAL Peak
@ 37.12 35.36 176 13@ HORIZONTAL Average

T
=] =] Ui

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode

IEEE 802.11n 20MHz / SDM MCSS8 /
Chain1 + Chain2/CH 6

Polarization Vv

Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
13“Lm| {dBuVim) Date; 2014-10-18 Time: 14:3337
FCC CLASS-B PH.
i | &
65.0 3 ECC CLASS.B AV
. T 59
” ]
ﬁmuu 4000. ©0O00. 2000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Fraquency (MHz)
Lindt Over Read Cablesntenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBut'im dBul/m dB dBuy di dB/m db cm deg
1 4873.94 36.65 54.08 -17.35 33.41 5.75%5 32.80 35.31 286 99 VERTICAL Average
2 4875.19 50.82 74.00 -23.185 47.59 5.75 32.80 35.32 186 99 YERTICAL  Peak
3 7307.61 64.53 74.00 -9.47 55.72 7.05 37.12 35.36 100 115 WERTICAL  Peak
& 7311.96 47.84 54.080 -&.l6 39,62 7.5 37.12 35.36 1od 115 VERTICAL Lverage

permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / SDM MCS8 / Polarization H
Chain 1 + Chain2/CH 11
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
13“L.ar-..rel (B ) Date: 2014-10-18 Time: 14:45:42

FCC CLASS-B I_J'[H_

65.0 ECC CLILSS-I?:fAr'uT_

1000 4000, G000, 8000, 10000, 12000. 14000, 16000. 18000. 20000, 22000. 24000. 26500
Fragquency (MHz)

Limat Lhy e Head Lablesntenna I-'I‘E.EI'I!‘J' B Pos I/ Fos
Freq Level Line Limit Level Loss Factor Factor Pol /Phase Remark

MHz dBut‘m dBul/m dB dBuy di  dB/m dB cm deg

4923.33 52.33 T4.00 -21.67 49.82
4934, 00 37.85 54.00 -16.15 353
73B4.58 55.00 T4.00 -19.00 46,07
F380.88 38.36 54.00 -15.64 29.42

81 32.83 35.33 158 117 HORIZONTAL Peak
81 3&.84 35.33 lsg 117 HORIZONTAL Average
.3 37.16 35.32 176 131 HORIZONTAL Peak
@9 37.16 35.31 176 131 HORIZONTAL Average

Bk e
=] =] A

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 20MHz / SDM MCS8 / Polarization v
Chain 1 + Chain 2/ CH 11
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
13“L.ar-..rel (B ) Date: 2014-10-18 Time: 14:42:02

FCC CLASS-B I'JIH'

65.0 ECC CI ASS.B AV

(%)

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000, 20000. 22000. 24000, 26500
Frequency (MHz)

Limit Over Read Cableintenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dButim dBul/m dB dBu dé  dB/m dB cm deg

4924.28 48.58
4924, 26 34.33
73El1.92 5E.8Q
7387.13  40.17

=25.42 45.26
-19,867  31.01
=15.20 49.88
-13.83 31.24

81 32.84 35.33 187 92 VERTICAL Pealk
81 3&.84 35.33 187 92 YERTICAL  Average
.08 37.18 35.32 100 113 VERTICAL Peak
@a 37.16 35.32 100 113 VERTICAL Lverage

FrEz
BBEE
NNy

AT N

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11n 40MHz / MCS0 / Chain2/CH 3 Polarization H
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
13pLEvel (dBuVim) Date: 2014-10-10 Time: 18:49:32
120
100
FIC CLASSIB
20 | B
FCC CLASS-B AV
60 | i
i |
40 )
20| |
1000 4000.  6000.  8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)
Limit ©Over Read Cablefntenna Preanp AfPos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB dBu dB dB/m dB cn deg
1 4543.79 485.859 T4.00 -25.11 $4.79 5.88 33.42 35,20 Peak 152 54 HORIZOHTAL
2 A, D0 34.68 54,00 -19.32 30.58 5.88 33.42 35.20 Average 152 &4 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / MCS0 / Chain2/CH 3 Polarization Vv
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
130 Level (dBuVim) Drate: 2014-10-10 Time: 18:46:41
120
100
FOC CLASS!B

80 | B

FCC CLASS-B AV

60 | HeE
40 i
1
200
1000 4000, G000, 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency {MHz)
Limit ©Over PRead Cableftntenna Preanp AfPos T/Pos
Freq Level Line Limdt Level  Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m di  dBuy dé  dB/m d cm deg
1 4843.12 46.49 74.00 -27.51 42.39 5.88 33.42 35.20 Peak 100 50 VERTICAL
2 A833.94 32.23 54.00 -21.77 28.13 5.88 33.42 35.20 Average 109 50 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / MCSO0 / Chain2/CH 6 Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
1MLMI {dBum) Date: 2014-10-10 Thne: 19:00:10
120
100
FIC CLASS!B
a0 1 G4

FCC CLASS-B AV

60 i o)
{ K| |
40 3
20
1000 1000.  6000.  §000. 10000. 12000. 14000. 16000. 18000. 20000. 22000, 24000. 26500
Frequency (MHz}
Limit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBu/m dB  dBub dé  dB/m di om deg
1 48571.23 51.31 74.00 -212.69 47.11 5.92 33.4F 35.20 Peak 180 B3 HORIZONTAL
2 4874.32 36.16 54,00 -17.84 31.9% 5.9@ 33.48 35.20 Average 188 B3 HORIZONTAL
3 F3l2.04 53,02 V4,00 -20.98 44,81 7.13 36.51 35.43 Peak 157 154 HORIZONTAL
4 T314.22 36.45 54.00 -17.55 28.24 T.13 36.51 35.43 Average 157 154 HORIZONTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report

No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / MCS0 / Chain 2/ CH 6

Polarization Vv

Temperature 26°C Humidity \ 68% \ Test Engineer

Akina Chiu and Taka Hsu

Level (dBulin)

Date: 2014-10-10 Time: 18:53:00

130
120
100
FIC CLASS.B
80 B
FCC CLASS-B AV
(1] 4 iff
40 1
T
I
I
20 1
I
i
1000 4000, G000, g000. 10000, 12000, 14000, 16000, 18000. 20000, 22000. 24000. 26500
Fragquency (MHz)
LEMAT Qver Read Cablefntenna Preaang siPas  T/Pos
Freq Level Ling Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuvm dB  deuy dé  dB/m dB I deg
1 A4872.37 44.73 T4.00 -29.27 40.53 5.92 33.48 35.20 Peak 150 52 VERTICAL
2 A4878.78 3249 54,00 -21.51 285,29 5.91 33.48 35.20 Average 180 52 VERTICAL
3 7317.41 38.56 54,00 -15.44 30,34 7.14 36.51 35.43 Average 100 118 WERTICAL
4 7319.56 57.21 T4.00 -16.79 48.99 7.14 36.51 35.43 Peak 106 119 WERTICAL

permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / MCS0 / Chain2/CH 9 Polarization H
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
13pLeve! (dBuVin) Date: 2014-10-10 Time: 19:05:55
120
100
FOC CLASSIB
20 | 5B

FCC CLASS-BE AV

G0 i Eifh
= T
44 1
20
1000 4000, GO00, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 24000. 26500
Frequency (MHz)
Limit Ouver Read dCJablefntenna Preanip LiPaz  T/Pas
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBuvm dBub S m dB dButs B dB/m dB m deg
1 44919.71 32,75 54,00 -21.25 28.449 5.97 33.5%4 35.20 Average 134 54 HORIZOHTAL
2 4921.69 47.956 T4.00 -26.04 43.65 5.97 33.54 35.20 Peak 134 54 HORIZOMTAL
3 7385.42 35.656 54.00 -18.34 27.34 7.17 36.61 35.46 Average 1oa 120 HORIZOHTAL
4 7388.52 49.89 V4.00 -24.11 41.57 7.17 36.61 35.46 Peak 19a 120 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report

No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / MCS0 / Chain2/CH 9

Polarization Vv

Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
13DLeveI (dBuWam) Date: 2014-10-10 Time: 19:04:03
120
100

FIC CLASSIB
80 B
FCC CLASS-B AV
G0 i
N !
40
20
1000 4000.  GOOO. 2000. 10000, 12000. 14000, 16000, 18000. 20000, 22000 24000. 26500
Fraegquency (MHz)
Limit ©Over Read dC{ablefntenna Preamp &Pas  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuy dé  dB/m di <m deg
1 A4923.33 31.467 54.00 -22.93 26.72 5.97 33.58 35.20 Average 108 165 VERTICAL
2 4923.66 45,53 T4.00 -285.47 41.18 $.97 33.58 35.20 Peak 106 165 WVERTICAL
3 FIE1.93 3I5.79 54,00 -185.21 27.47 7.16 36.81 35.45 Average 1o a5 WVERTICAL
4 7385.87 49.65 T4.00 -24.35 41.33 7.17 36.81 35.46 Peak 1oa 95 WERTICAL

permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization H
Chain 1 + Chain2/CH 3
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130eve! (dBuvim) Date: 2014-10.18 Time: 14:48:59

FCC CLASS.B PK
i 58

65.0 FCCCLASS B AV,

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000, 18000. 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dBuv/m dBuv'/m dB  dBuy dé  dB/m db m deg

1 484l.16 44.74 74.00 -29.26 41.55 5.71 322.78 35.3@ 1aa 139 HORIZONTAL Peak
2 4860.21 31.77 54,00 -22.13 ¥8.56 5.73 32.79 35.31 164 130 HORIZONTAL Average

Note 1: The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization \
Chain 1 + Chain2/CH 3
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130 Leve! (dBuVim) Date: 2014-10.18 Time: 14:48:10

FCC CLASS-B PK
iTi 59

65.0 ECCCLASS-BAV

1000 4000, 6000. 8000, 10000. 12000. 14000. 16000, 18000, 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dBuv/m dBuv/m dB  dBuy dB  dB/m dB <m deg

1 4829.47 44,18 T4.00 -29.82 41.02 5.69 32.77 35.3@ 1aa 195 VERTICAL Peak
2 4853.15 31.66 54.00 -22.34 28.46 5.72 32.79 35.31 198 105 VERTICAL  Average

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization H
Chain 1 + Chain2/CH 6
Temperature 26°C Humidity ‘ 68% | Test Engineer | Akina Chiu and Taka Hsu
130Lml (B iam) Date: 2014-10-18 Time: 14:56:16

FCC CLASS-B PK
T | LT |5

65.0 FCC CLASS.B E.:.I"_

1000 4000, G000, 8000, 10000, 12000. 14000, 16000, 18000. 20000, 22000, 24000, 26500
Frequency (MHz)

Limit Over Read Cableintenna Preamp A/Pos T/Paos
Freq Level Line Limdit Level Loss Factor Factor Pol /Phase Remark

MHz dBuv/m dBut m di  dBut dé  dB/m di m deg

4874.46 49,95 74.00 -24.05 46.71
4874.64 35.57 54.00 -185.43 32.33
7297.86 37.72 54.00 -16.28 28.92
7i06.66 50023 74,00 -23.77 41.42

.75 3.8 35.31 189 115 HORIZOHTAL Peak
.75 32,88 35.31 189 115 HORIZONTAL Average
.85 37.12 35.37 100 161 HORIZOHTAL Average
05 37,12 35.36 130 161 HORIZOHTAL Peak

oW k=
=] =] W 1

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization \
Chain 1 + Chain2/CH6
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130Lwel {dBuVim) Date: 2014-10-18 Time: 14:52:40

| , | FCC CLASSB PK
Gl

65.0 FCC CLASS-BAV.

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000, 24000. 26500
Fraquency {(MHz)

Limit Over Read Cablefntenna Preamp &/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pol/Fhase Remark
MHz dBuv/m dBuy/m db  dBuy dé  dB/m di il deg
4872.90 46.71 T4.00 -27.29 43.47 .75 32.89 35.31 189 87 VERTICAL  Peak
4875.862 33.75 54.00 -210.25 30.52 .75 32.80 35.32 189 87 VERTICAL Average

7317.43 39.66 54.00 -14.34 30.83
7322.35% 55.24 T4.00 -18.76 46.40

B 37.13 35.36 120 119 VERTICAL Average
.06 37,13 35.35 120 119 VERTICAL Peak

E T S ]
=] =] W1

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization H
Chain 1 + Chain2/CH9
Temperature 26°C Humidity ‘ 68% | Test Engineer | Akina Chiu and Taka Hsu
130Lwel (dBuVim) Date: 2014-10-18 Time: 15:01:09

FCC CLASS-B PK
T T LT |5

65.0 FCC CLASS-BAV.

1000 4000. 6000, 2000. 10000, 12000, 14000. 16000, 18000, 20000. 22000, 24000. 26500
Frequency {MHz)

Limit Over Read Cablefntenna Preamp &4/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Fhase Remark

MHz dBuv'/m dBuv/m dB  dBuy di  dB/m di il deg

494 .64 32.44  54.00 -21.56 29,17 5.78 32.8@ 35.33 160 119 HORIZOHTAL Average
4914.36 44.91 74.00 -219.09 41.61 5.88 32,83 35.33 190 119 HORIZONTAL Peak
7338.29 37.28 54.00 -16.72 28.41 7.07 37.14 35.34 120 99 HORIZOHTAL Average
7340.78 49.82 T4.00 -214.1% 40.95 7.097 37.14 35.34 120 99 HORIZOHTAL Peak

EO T S

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization \
Chain 1 + Chain2/CH9
Temperature 26°C Humidity | 68% | Test Engineer | Akina Chiu and Taka Hsu
13pLevel (dBuVin) Date: 2014.10-18 Time: 14:59:06

FCC CLASS-B PK
B

65.0 FCCC L.ASS-E:_J._![U_

1000 4000, 000, 8000, 10000, 12000. 14000, 16000, 18000, 20000, 22000, 24000, 26500
Frequency (MHz)

Limit O Read Cableantenna Preamp  A/Pos  T/Pos

Freq Level  Line Limit Level  Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuvi/m dB  dBuy 48 dB/m dB <in deg
4902.44  45.17 V4,00 -15.83 41.89 5.78 32.82 35.32 190 “} VERTICAL Peak
4903.65 31.76 54,00 -22.24 IR.49 5,78 32,82 35.33 160 91 VERTICAL  Average

FIFT.0 50.71 V4.08 -23.29 41.84
7342.45 37.67 54.00 -15.33 2XE5.8B0

]

LB7 0 3714 35.34 160 197 YVERTICAL Peak
@7 3T.14 35.34 100 187 WVERTICAL Average

L R e

==l

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / SDM MCS8 / Polarization H
Chain 1 + Chain2/CH 3
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
130 Level (dBuvin) Date: 2014-10-18 Time: 15:02:46

| FCC CLASS-BPK

65.0 FCC CLASSB AV

.

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limdt Level Loss Factor Factor Pol /Phase Remark
MHz dBuv/m dBEuv/m de  dBuy dé  dB/m dB o deg
1 4856.74 44.73 T4.00 -29.27 41.52 5.73 32.79 35.31 100 53 HORIZONTAL Peak
2 4858.07 31.65 54.00 -22.35 28.44 5.73 32.79 35.31 100 53 HORIZONTAL Average

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / SDM MCS8 / Polarization \
Chain1 + Chain2/CH3
Temperature 26°C Humidity ‘ 68% ‘ Test Engineer | Akina Chiu and Taka Hsu
130 Lewvel (dBu\Vin) Date: 2014-10-18 Time: 15:02:22

| FCC CLASSBPK

65.0 FCC CLASS.B AV

-

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 24000. 26500
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/FPos
Freq Level Line Limdt Level Loss Factor Factor Pol /Phase Remark

MHz dBuv/m dBEuv/m dB  dBuy dé  dB/m dB o deg

1 4836.82 44.76 T4.00 -219.24 41.59 5.7@ 32.77 35.30 100 119 VERTICAL Peak
2 4863.80 31.43 54.00 -22.57 28.12 5.73 32.79 35.31 100 119 VERTICAL Average

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / SDM MCS8 / Polarization H
Chain 1 + Chain2/CH 6
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
13“L.ar-..rel (B ) Date: 2014-10-18 Time: 15:07:20

FCC CLASS-B I_J'[H_

65.0 ECC CLASS-I?: .n;'u"'_

L'l

1000 4000, G000, 8000, 10000, 12000. 14000, 16000. 18000. 20000, 22000. 24000. 26500
Fragquency (MHz)

Limit Over Read Cableintenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark

MHz dBut'/m dBul'/m dB dBuy dB dB/m dB cm deg

7% 32,79 35.31 10 119 HORIZONTAL Peak
74 3:.g0 35.31 1o 119 HORIZONTAL Average
@5 37.12 35.37 100 131 HORIZONTAL Peak
@5 37.12 35.36 108 131 HORIZONTAL Average

4564.85 45.62 T4.00 -28.38 42.40
4872.03 32,77 S54.00 -21.23 19.54
7293.06 50.25 T4.800 -23.75 41.45
7302.84 37.36 54.00 -16.64 28.55

T
=] =] A A

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode

IEEE 802.11n 40MHz / SDM MCSS8 /
Chain 1 + Chain2/CH 6

Polarization Vv

Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu

130Level (dBuVAn) Date: 2014-10-18 Time: 15:06:07

FCC CLASS-B PK

.:.'l u

|
65.0 FCC CLASS-B_._A_I‘-{ :
% |
! ';
0

1000 4000, 6000,

Limit
Freq Level Line

8000, 10000. 12000, 14000, 16000. 12000, 20000, 22000, 24000, 26500

Frequency (MHz)

Over Read Cabletntenna Preamp &/Pos T/Pos

ol/Phase Remark

MHz dBuv/m dBuy ‘m

4870.18 46, 9%
4872.55 33.1@
7309.78 28.91
7318.47 53.84

FONTT I T
rELE
8828

Limit Level Lass Factor Factor P
dB dBuy dB dB m di om deg
-27.04 43,73 5.74 32.80 35.31 195 87 v
=20.99 29,86 5.75 32.80 35.31 195 BT W
-15.09 30.09  7.08 37.1% 35.36 106 11z v
=20.36 44.81 F.06 37.13 35.36 138 112 v

ERTICAL  Peak
ERTLCAL AVerage
ERTICAL  Average
ERTICAL  Peak

permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode

IEEE 802.11n 40MHz / SDM MCSS8 /
Chain1 + Chain2/CH?9

Polarization H

Temperature 26°C Humidity | 68% | Test Engineer | Akina Chiu and Taka Hsu
13IJLWEI (BN Date: 2014-10-18 Time: 15:10:58
FCC CLASS-B PK
Gl
5.0 [ FCC ELASS_B.%}{'
- 4
| ‘
0
1000 4000. 6000. 8000, 10000. 12000, 14000. 16000, 18000. 20000, 22000. 24000. 26500
Frequency (MHz)
Limit Over Read Cablefntenna Preamp L/Pos T/Pos
Freg Level  Line Limit Level  Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv/m di  dBuy d6  dB/m db om deg
1 45F6.46 44,00 74,00 -30.00 40.75 5.76 32.81 35.32 1a0 97 HORIZONTAL Peak
2 4296.32 31.71 54.08 -221.39 18.43 5.79 32.82 35.33 1840 97 HORIZOHTAL Average
3 F338.46 37.12 54.00 -16.88 1§.15 7.97 37.14 35.34 1oa 155 HORIZONTAL &Lverage
4 73G6E.B5 49.77 74.00 -24.23 40.87 7.8 37.15 35.33 1840 155 HORIZOHTAL Peak

permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11n 40MHz / SDM MCS8 / Polarization \
Chain1 + Chain2/CH?9
Temperature 26°C Humidity \ 68% \ Test Engineer | Akina Chiu and Taka Hsu
130Level (dBuvin) Date: 2014-10-18 Time: 15:00:46

FCC CLASS.-B PK
G

65.0 FCCCLASS-BAY.

ol

4
il

1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 24000, 26500
Frequency (MHz)

Limit Over PRead Cableintenna Preamp &/Pos T/Pos

Freq Level Linme Limit Level  Loss Factor Factor Pol/Phase Remark
MHz dEuv/m dBuv m di dBEuy dB dBm dB om deg
1 4591.44 45,05 74,00 -28.95 41.79 5.77 31.81 35.32 106 125 VERTICAL  Peak
2 4902.67 31.53 54.00 -22.47 28.25 5.78 32.82 35.32 128 125 VERTICAL Average
3 343,21 37.35 54.00 -16.65 IE.48 7.67 37.14 35.34 100 131 VERTICAL  Average
4 7349.63 50.24 T4.08 -23.76 41.57 7.7 37.14 35.34 120 131 VERTICAL Feak

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

2.6 Band Edge Emissions Measurement
2.6.1 Limit

Emissions radiated outside of the specified bands, shall be according to the general radiated limits as
following:

Frequency range Field Strength Measurement Distance
(MHz) (mV/meter) (m)
0.009~0.490 2400/F (kHz) 300
0.490~1.705 24000/F (kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

2.6.2 Measuring Instruments
Please refer to this test plan section 3 of equipment list in this report.
2.6.3 Test method

The following table is the setting of the spectrum analyzer.

Spectrum Parameter Setting
Attenuation Auto
Span Frequency 100 MHz
Stop Frequency 10™ Harmonic
RBW / VBW (Emission in restricted band) 1MHz / 3MHz for Peak, 1 MHz / 10Hz for Average
RBW / VBW (Emission in non-restricted band) 100 kHz / 300 kHz for Peak

For Radiated band edges Measurement:

1. The test procedure is the same as section 2.5.3, only the frequency range investigated is limited to
100MHz around band edges

For Radiated Out of Band Emission Measurement:

1. Test was performed in accordance with KDB558074 D01 v03r05 for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247 section 10.1 Unwanted
Emissions into Non-Restricted Frequency Bands Measurement Procedure.

2. The radiated emission test is performed on each TX port of operating mode without summing or adding
10log (N) since the limit is relative emission limit.
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

2.6.4 Test Setup

Setup

For Radiated Emissions above 1GHz

|_ 1m & 3m BX Antenna

=— 3
—

2
-

!

1~dm

Ant. feed

1.5m | | point
' Absorber

Metal Full Soldered Ground Plane

Spectrum Analyzer
/ Receiver

2.6.5 Test Deviation
There is no deviation with the original standard.
2.6.6 EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode using Mtool 2.0.1.0(refer to APPENDIX C.
List of test command).
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2.6.7 Test Results

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11b 1Mbps / Chain 1/ CH 1 Polarization H
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
13me&l {dBuvim) Date: 2014-10-10 Time: 00:25:07

FCC CLASS-B PK
i =

/\/V/ \/\’m FCC CLASS-B AV

65.0

0

2362 2370. 2380, 2390, 2400, 2410, 2420, 2430, 2440, 2450, 2462
Frequency (MHz)

Lindt Over Read C(abletntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pol /Phase Remark
MHz dBuv/m dBut/m dB  dBuv dB  dB/m dB £m deg
1 2390.00 48.04 54.00 -5.96 16.46 3.88 27.990 0.00 108 99 HORIIONTAL Average
2 2590.08 &1.58 74,00 -12.42 30.00 3.68 27.99  0.00 109 99 HORIZONTAL Peak
3 2412.72 197.49 75.99 0 3.69 17,99 0.00 1609 99 HORIZONTAL Average
4 2415, 01 110,20 7.6l 3.69 27.99  0.00 160 99 HORIZOHTAL Peak

Note 1: Item 3, 4 are the fundamental frequency at 2412 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Report No. : FR402168-02AA

Band Edge and Fundamental Emissions
Operating Mode IEEE 802.11b 1Mbps / Chain 1/ CH 6 Polarization H
Temperature 26°C Humidity 68% | Test Engineer | Akina Chiu and Taka Hsu
130 Lewvel {dBu\ian) Date: 2014-10-10 Time: 00:33:58
3
] FCC CLASS-B PK
Il i I:I—[':_
65,0 . \'\ B
. FCC CLASS-B AV
i ¥ | e 5 | _-GilE
%3337 2360, 2380, 2400, 2420, 2440, 2460, 2480, 2500, 2520, 2537
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol /Phase PRemark
MHz dBuy m dBum dé  dBuv dé dB/m db i deg
1 390,00 46,23 54.00 -7.77 14.65 3.68 27.90 0.90 100 57 HORIZOHTAL Average
2 2390.00 50.30 74,00 -14.70 27.72  3.68 27.00 0.90 100 7 HORIZONTAL Peak
3 2436.13 105.33 73.72 3.1 27.99 0.00 100 57 HORIZONTAL Average
4 2436.13 1908.11 76,50 3,71 27.90 0,00 100 57 HORIZONTAL Peak
5 2483.50 46.73 54.00 -7.27 15.10 3.73 27.99 0.00 100 57 HORIZONTAL Average
& 2487.55 59.78 V4.00 -14.22 18.15 3.73 27.90 Q. B 109 57 HORIZONTAL Peak
Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11b 1Mbps / Chain 1/ CH 11 Polarization H
Temperature 26°C Humidity 68% | Test Engineer | Akina Chiu and Taka Hsu
130 Level {(dBuvin) Date: 2014-10-20 Time: 23:34:42
120 ,
b
'-Uﬂn-\,
100
80 FCC CLASSE

] —

60 —1= e FCCULASSB AV
40
20
52412 2420. 2430, 2440, 2450, 2460, 2470, 2480. 2490, 2500. 2512
Frequency {MHz)
B Limit ©Over Read Cabledntenna Preamp T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv'/m dB  dBuy dé  dB/m dB deg m
1 24al.04 113.67 79.96 4.48 28.63 Q.03 3049 269 Peak HORIZONTAL
2 2461.20 109.19 Te.08 4.48 28.63 Q.08 3049 269 Average HORIZONTAL
3 2483.50 46.73 S4.00 -7.27 13.55 4.51 28.67 9.89 309 269 Average HORIZOATAL
4 2484.30 60.00 74.00 -14.00 26.852 4.51 28.67 0.00 309 269 Peak HORIZONTAL

Note 1: Item 1, 2 are the fundamental frequency at 2462 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11b 1Mbps / Chain 2/ CH 1

Polarization Vv

Limdt Ouer  Read

Frequency (MHz)

Cabletntenna Preamp

Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
131}"“’ {dBuVam) Date: 2014-10-10 Time: 11:21:03
120

3
- U\\
. | FCC CLASS|B
il
o~
- Va ~ FCC CLASS-B AV
40
20
2362 2370, 2380, 2390, 2400, 2410, 2420, 2430, 2440, 2450, 2462

LfPos  T/Pos

= R e

Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dButv/m dBuv/m dB dBus dB dB/m dB om deg
2379.74 48.79 54,00 -5.21 16.79 4.08 285.01 Q.80 Average 1oz &4 VERTICAL
2385.51 62.42 74.00 -11.5F 39,28 4.09 25.05 0.00 Peak 192 &4 VERTICAL
2411.04 111.:18 79,88 4.11 I8.99 0.00 Peak 192 & VERTICAL
2411.20 197.56 75.38  4.11 28.09  0.90 Average 162 &4 VERTICAL

Note 1: Item 3, 4 are the fundamental frequency at 2412 MHz

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11b 1Mbps / Chain 2/ CH 6 Polarization \
Temperature 26°C Humidity 68% |Test Engineer| Akina Chiu and Taka Hsu
13I}Lta«..ml {dBuim) Date: 2014-10-10 Time: 11:32:08
120
4
.-'J:
100
20
FCZ CLASS-B
6B
- FCC CLASS.B AV
2 1 — B B
40
20
02337 2360, 2380, 2400, 2420, 2440, 2460, 2480, 2500, 2520, 2537
Frequency (MHz)
Limit Over Read Cabledntenna Preamp &fPos  T/Pos
Frreq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dé  dBu dé  dB/m dB om deg
1 2384.23 6O.TF 4.0 -13.22 E.65  4.08 15.05 0.00 Peak 12 71 WVERTICAL
2 2390.00 45.14 S54.00 -5.856 16.00 4.89 15.05 0.00 dverage 1o T3 VERTICAL
3 2456, 36 107,57 T5.27  4.12 18.1F  0.00 Average 12 72 VERTICAL
4 2437.96 111.38 79.97  4.13 28,18 0.00 Peak a2 72 VERTICAL
5 250497 62.11 T4.00 -11.859 9.57 4.19 25.35  0.00 Peak 1oz T3 VERTICAL
1] 2309.14 49,35 4.0 -4.62 16.8 4,19 25.35 2 0.00 Average 12 72 WVERTICAL

Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions
Operating Mode IEEE 802.11b 1Mbps / Chain 2 / CH 11 Polarization \
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
1iu}l‘m’ {dBuV'im) Date: 2014-10-10 Time: 11:46:02
120
2
0 A
LN
80 { \ | . |FCC CLASS!B
T
] 3
60 P | \“ FCE CLASS.B AV
__\_._,___,_,_—-—'—'_‘—\—"—'_'f _‘_"‘—'—-._\_ I — Ts
w 4
20 i
2412 2420, 2430, 2440, 2450, 2460, 2470, 2480, 2490, 2500, 2512
Fredquency (MHz)
Lindt Over Read dCablebintenna Preamp AfPos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBut/m dBuv/m dB dBus dB dB/m dB om deg
1 2462.64 108.65 76.29  4.14 28.22  0.00 Lverage 166 353 VERTICAL
2 2462.96 112.62 §0.26 4.14 28.22 0,00 Peak 166 353 VERTICAL
3 2495.65 64,10 74.00 -9.80 31.73 4.17 25.30 0.00 Peak 166 353 VERTICAL
4  3500.17 51.76 54.80 -2.24 19.29 4.17 28.30 0.00 iverage 186 353 VERTICAL
Note 1: Item 1, 2 are the fundamental frequency at 2462 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11g CDD 6Mbps / Chain 1 + Chain 2/ CH 1

Polarization

\'

Temperature

Humidity

Test Engineer

Akina Chiu and Taka Hsu

130

Lewel {dBulim)

10-18 Time: 02:04:42

FCC CLASS-B PK
GilE

FCC CLASS-B AV

2400.

Read
Level

Frequency (MHz)

Cablefntenna Preamp
Lass Factor Factor

2440. 2450.

T/Pos

Pol /Phase

LR TR S

2407.51 114.607
2407.66 103.14

65.0
1y
Y7352 2370, 2390,
Over
Freq Level Limit
MHz dBuy'/m dBui' m dB
2388.99 49.80 S54.00 -4.30
2389.13 69.18 74.00 -4.82

dBut/

18.22

37.60

52.48
71.55

2eeD
E888

deg

22 VERTICAL
22 VERTICAL
22 WERTICAL
22 WERTICAL

Note 1: Item 3, 4 are the fundamental frequency at 2412 MHz

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11g CDD 6Mbps / Chain 1 + Chain 2/ CH 6

Polarization

\'

Temperature 26°C Humidity 68% | Test Engineer | Akina Chiu and Taka Hsu
q3pLevel (dBuvim) Date: 2014-10-18 Time: 02:11:37
4
3
¥
FCC CLASS-B PK
T
65.0 : /\/‘/ \’\ B
AT FCC CLASSE A
~ . Gl
03337 2360, 2380. 2400. 2420, 2440, 2460, 2480. 2500.  2520. 2537
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Fol/Phase Remarlk
MHz dBuv/m dBul/m di dBuy dB dE/m dB CHb deg
1 2390, 00 47.48 54,00 -6.52 15.90 3.68 27.90 @, 0o 147 26 WERTICAL Average
2 2390.00 60.35 74.00 -13.65 28.77 3.68 17.90 0.00 147 26 VERTICAL  Peak
3 2432.08 184.39 72.79 3.70 27.90 0.00 147 26 VERTICAL  Average
4 432,95 115.22 §3.82 3.70 27.90 0,00 147 26 VERTICAL  Peak
5  2483.50 48.54 54.00 -5.36 17.01 3.73 27.90 0.00 147 26 VERTICAL  Average
6  2486.97 G2.52 74.00 -11.45 30.89 3.73 27.90 0.00 147 26 VERTICAL Peak
Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11g CDD 6Mbps / Chain 1 + Chain 2/ CH 11 |Polarization \Y
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
130Lml (dBuVm) Date: 2014-10-18 Time: 02:18:17
2

FCC CLASS-B PK_

!
65.0 /V‘/
K FCC CLASS-B AV
I P N I i
2412 2420, 2430, 2440, 2450, 2460, 2470, 2480, 2490, 2500, 2512
Frequency {MHz)

Limit Over Read Cabledntenna Preamp &/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pol/Fhase Remark
MHz dBuv/m dBuv/m dB  dBuy dé  dB/m di i deg
1 2457.22 1al.91 79.29 3.7 7.99  0.00 154 2 VERTICAL  Average
2 2465.76 112,99 8l.37 3.7V2 27.99 0.0 154 2 VERTICAL Peak
3 2483.50 49.213 534.80 -4.77 17.68 3.73 27.99 9. 00 154 2 VERTICAL Average
4 2486.39 68.71 74.00 -5.29 37.08 3.73 17,90 Q.00 154 2 VERTICAL  Peak

Note 1: Item 1, 2 are the fundamental frequency at 2462 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11n 20MHz / MCS0 / Chain 1/ CH 1

Polarization

'

Temperature 26°C

Humidity

Test Engineer | Akina Chiu

and Taka Hsu

1308vel (UBuVin)

Date: 2014-10-09 Time: 23:50:12

FCC CLASS-BPK.

65.0
1y FCC CLASS-B AV
B -HHH""-\-._._,___ 6B
02352 2370, 2330, 2400, 2430, 2440, 2450, 2462
Frequency (MHz)
Limit Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv'/m dBui €m deg
1 2389.57 7i.56 T4.00 49.98 3.68 Q.90 151 368 VERTICAL Peak
2 2399.08 59.35 54.00 18.77 3.68 Q. a0 151 368 VERTICAL Average
3 2408.09 109,13 77.64  3.69 0. 00 151 360 VERTICAL Peak
4 2415.47 97.64 66,05  3.69 .00 151 560 VERTICAL Average

Note 1: Item 3, 4 are the fundamental frequency at 2412 MHz

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11n 20MHz / MCS0 / Chain 1/ CH 6 Polarization H

Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
130 Lewvel {dBu\ an) Date: 2014-10-09 Time: 23:43:55
3
|
f’r FCC CLASS-B PK
T GilE
65.0 t | L'\ B
™~ FCC CLASS-B AV
_1_“___"_;,/ \..___‘_‘__‘_‘_; | bl
%5337 2360. 2380, 2400, 2420. 2440, 2460, 2480, 2500, 2520, 2537
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol /Phase PRemark
HMHz dBuym dBuv/m ds  dBuv dié  dB/m db mm deg
1 2384.21 60.58 74.00 -13.12 29.30 3.68 27.99 0.00 100 58 HORIZOHTAL Peak
2 2390,00 46,21 54.00 -7.79 14.63 3.68 27.90 0.00 100 58 HORIZONTAL Average
3 2433.24 110,27 TB. 6T 3.78 27.98 . 09 100 58 HORIZONTAL Peak
4 2433.53 985.65 67.05 3.70 27.90 0.00 100 58 HORIZONTAL Average
5 2483.50 46.66 S54.00 -7.34 15.43 3.73 27.90 0.0 100 5§ HORIZONTAL Average
& 497,97 61.29 74,00 -12.71 29,65 3.74 27.90 0.90 100 58 HORIZONTAL Peak
Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
SPORTON INTERNATIONAL INC. Page No. : 142 of 191
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973 Issue Date : Dec. 13,2016

FCC ID: RSE-TG1700DACHP




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 20MHz / MCS0 / Chain 1/ CH 11 Polarization H
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
ﬁnLMI {dBuVan) Date: 2014-10-09 Time: 23:40:17

[ )

r FCC CLASS-BPK

65.0 1
o FCC CLASS-B AV

——

=

\

0

2412 2420. 2430. 2440, 2450, 2460, 2470, 2480, 2490, 2500, 2512
Fredquency (MHz)
Lindt Over Read C(abletntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBul/m db  dBuv dB  dB/m dB £m deg
1 2458.09 96.29 B64. 67 3.72 27.9@ 0. 00 137 58 HORIZONTAL Average
2 2465.62 197.76 .14 3.72 17.99  0.00 137 58 HORIZONTAL Peak
3 2483.5@ 49,91 54.00 -4.@9 185.28 3.73 217.99 0.090 137 58 HORIZCMITAL Average
4 2454.08 T0.60 74,00 -3.40 385.97  3.73 17.990 0.00 137 58 HORIZOMITAL Peak

Note 1: Item 1, 2 are the fundamental frequency at 2462 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11n 20MHz / CDD MCSO0 /
Chain 1 + Chain2/CH 1

Polarization \'

Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
130LMI (dBuVim) Drates 2014-10-18 Time: 02:29:47
4
3
V\/\f\f\f\
| |[ FCC CLASS-B PK.
] \ 1i o
65.0
. o FCC CLASS-B AV
—— i i
2362 2370. 2380, 2390. 2400. 2410. 2420. 2430. 2440. 2450, 2462
Frequency (MHz)
Limit Over Read Cabledntenna Preamp &/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Pol/Phase Remark
MHz dBuv'/m dBu'/m dB  dBuy dé  dB/m dé i deg
1 2389.71 T2.63 T4.00 -1.37 41.95 3.68 27.99 0.00 146 360 VERTICAL  Peak
2 2399.80 53.77 54,00 -0.23 22.19 3.68 27.99 0.00 146 350 VERTICAL Average
3 2487.22 101.89 78.30 3.689 27.99 a. 90 146 360 VERTICAL Average
4 409,54 1121.86 B1.27 3.69 217.99 0.00 146 360 VERTICAL  Peak

Note 1: Item 3, 4 are the fundamental frequency at 2412 MHz

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 20MHz / CDD MCS0 / Polarization \
Chain1 + Chain2/CH6
Temperature 26°C Humidity 68% | Test Engineer | Akina Chiu and Taka Hsu
13pLevel (dBuvim) Date: 2014-10-18 Time: 02:36:47
4
3
“NW"JU\
u ]‘ FCC CLASS-B PK
- ¥ ¥ BiTE
65.0 I‘“f-.‘ B
mlﬁﬁ FCC CLASS-B AV
A T Gl
DN S
U2337 2360, 2380, 2400, 2420, 2440, 24610, 2480 2500.  2520. 2537
Frequency {(MHz)
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Fol/Phase Remark
MHz dBuv/m dBul/m di dBuy dB dE/m dB CHb deg
1 2389.13 63.22 74.00 -10.78 31.64 3.68 27.90 0.00 172 7 VERTICAL  Peak
2 2390.00 48.57 54.00 -5.43 16.99 3.68 27.90 0.00 172 7 VERTICAL  Average
3 2434.11 194,95 73.35 3.70 27.99 @.00 172 7 VERTICAL  Average
4 2441.83 115.5% §3.97 3.71 27.90 @00 172 7 WVERTICAL  Peak
5  2483.50 48.07 54.00 -5.93 16.44 3.73 27.90 0.00 172 7 VERTICAL  Average
6  2484.08 6G2.45 74.00 -11.55 30.82 3.73 27.90 0.00 172 7 VERTICAL  Peak
Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11n 20MHz / CDD MCSO0 /
Chain 1 + Chain 2/ CH 11

Polarization

Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
13ELE\-'EI (dBuVim) Drate: 2014-10-18 Time: 02:44:07
2
IL
N FCC CLASS.B PK_
65.0
4 4 FCC CLASS-B AV
N PR Y N 1 B
2412 2420. 2430, 2440. 2450, 2460 2470. 2480, 2490, 2500. 2512
Frequency {(MHz)
Limit Over Read Cablefntenna Preamp &/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Pol /Phase Remark
MHz dBuv/m dBuv/m dB  dBuy dé  dB/m di om deg
1 2464.75 1al.77 7215 3.7 27.989 0.00 142 5 WERTICAL  Average
2 2465.04 112.75 ] _ Bl.13 3.72 27.99 Q.00 142 5 WERTICAL Peak
3 2484.22 50.84 54.00 =3.16 19.21 3.73 27.98 9. 00 142 5 WERTICAL Average
4 484,37 T70.94 T4.00 -3.06 39.31 3.3 V.90 0.00 142 5 VERTICAL  Peak

Note 1: Item 1, 2 are the fundamental frequency at 2462 MHz

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 20MHz / SDM MCS8 / Polarization \
Chain 1 + Chain2/CH 1
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
ﬂﬂLweI {dBuV N} Date: 2014-10-18 Time: 09:16:30

FCC CLASS.B PK

65.0

FCC CLASS-B AV

2362 2370. 2380,

Limit
Freq Level Line

Frequency (MHz)

2300, 2400, 2410, . 2420, 2430,

Over Read Cablefntenna Preamp L/Pos

Limit Level Lass Factor Factor

2440, 2450, 2462

T/Pos
Pol/Phase Remark

MHz dBuv Sm dBul Sm

2389.13 T1.84 74,00
2390.00 52.78 54.00
2415.47 100,88
2415.91 112.39

s b e

dB dBuy dB dB S dB
-2. 16 49,26 3.68 27.90 0,00
=1.22 21.20 3.68 27.90 0. Ba
50,29 3.89 XT.00 0,00

5D, 5D 3.69 27.90 0, D0

<m

183
183
183
183

deg

7 VERTICAL Peak
7 VERTICAL Average
7 VERTICAL  Average
7 VERTICAL Peak

Note 1: Item 3, 4 are the fundamental frequency at 2412 MHz

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11n 20MHz / SDM MCS8 /
Chain1 + Chain2/CH6

Polarization \'}

Temperature 26°C Humidity 62% |Test Engineer| Akina Chiu and Taka Hsu
1Ji]|'m' {dBuv ) Date: 2014.10-18 Timne: 0%30:22
:'a.ﬂ_\
L« FCC CLASS-E PK
1 ] il
65.0 1 =
\ FCC CLASS.B AV
< e e | 1__-6a8
“ZH? 2360, 2380, 2400, 2420, 2440, 2460, 2480, 2500, 2520, 2537
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBut'/m dBub'/m dB  dBuv dB dB/m dB om deg
1 23535.84 60.67 74,00 -13.33 219,11 3.66 27.90 0.90 191 4 VERTICAL Feak
2 2357.87 48.70 54.00 -5.30 17,14 3.66 V.00 0,00 191 4 VERTICAL Average
3 2432.95 103,51 Tl.81  3.7@ 17.90  0.00 191 4 VERTICAL  Average
4 2433.24 114.57 g2.97 3.7 27.90 0.90 191 4 VERTICAL Peak
5 2453.50 45.04 GS4.00 -5.95 16.41 3.73 7.9 0.00 a1 4 VERTICAL Average
G 2453.50 585.91 74.00 -15.89 27.28 3.73 27.99 0.0 191 4 VERTICAL Feak

Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 20MHz / SDM MCS8 / Polarization \
Chain 1 + Chain 2/ CH 11
Temperature 26°C Humidity 68% |Test Engineer| Akina Chiu and Taka Hsu
130 Level (dBuvin) Date: 2014-10-18 Time: 09:51:41

,(‘V FCC CLASS-B PK
3 i iy

65.0 BN
\\\ FCC CLASS.B AV

I ol

“2412 2420, 2430, 2440, 2450, 2460, 2470, 2480, 24490, 2500, 2512

Fredquency (MHz)

Limit Over Read Cabletntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MAz dBuv/m dBuv/m dB  dEuw dé  dBSm di am deg
1 2458.53 100.55 54,00 3.7 17.90 0.9 1g2 2 VERTICAL  Average
2 2460.26 112.21 74.00 3.72 27.90 0. o0 182 2 VERTICAL Peak
3 2483.50 51.11 54,00 -2.89 19.48 3,73 27.90 0.8 182 2 VERTICAL  Average
4 24853.50 67.83 T4.00 -6.17 36.20 3.73 27.90 .20 182 2 WERTICAL Peak

Note 1: Item 1, 2 are the fundamental frequency at 2462 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON INTERNATIONAL INC. Page No. 1 149 of 191
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973 Issue Date : Dec. 13,2016

FCC ID: RSE-TG1700DACHP



seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

. -

Operating Mode IEEE 802.11n 40MHz / MCS0 / Chain 1/ CH 3 Polarization \
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
q3pLeve! (dBuVim) Date: 2014-10-10 Time: 14:35:17
120
100 |

Frequency (KMHz)

Limit Over Read Cabledntenna Preamp

L&fPos  T/Pos

Freq Level Line Limdt Level Loss Factor Factor Remark Pal /Phase
MHz dBuv/m dBuvSm dB  dBu di dB/m dB <m deg
1 2368.49 SH.86 T4.00 -5.14 36.72 .09 2F.05 0. 00 Peak 185 23 WERTICAL
23IBE. T 53,87 54,00 0. 00 Ldverage 185 23 VERTICAL |
3 2427.45 99,14 54,00 4.1 28.13 0.09 Average 185 23 WERTICAL
4 2428.73 110,31 74.00 4.1 28.13 0. 00 Peak 185 23 WERTICAL

FCC CLUASS-B
i Bl
7 Ik
60 7 \\\W FCC CLASS-B AV
A R e .l -RR]
10
20
2322 2350, 2370. 2390. 2410. 2430. 2450, 2470. 2490. 2510, 2522

Note 1: Item 3, 4 are the fundamental frequency at 2422 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 40MHz / MCSO0 / Chain1/CH 6 Polarization \
Temperature 26°C Humidity 68% | Test Engineer | Akina Chiu and Taka Hsu
13DLMI (BN M) Date: 20114-10-10 Time: 14:48:46
120
4

100 _.1‘(-

Rt FCO CLASS-B

- [ - lB
&

e y FCC CLASS-B AV
40

20

03337 2360, 2380, 2400, 2420, 2440, 2460, 2480, 2500, 2520. 2537
Frequency (MHz)
Limit Over PRead <{ablefntenna Preamp &iPos  T/Pos
Freq Level Lime Limit Level Loss Factor Factor Remark Pol /Phase
MHZ dBut'/m dBub/m dé  dBuv dé  d&/m il i deg

1 2390.08 51.75 54.00 -2.35 19.61 4.09 25.05 9. 00 Average 1449 354 VERTICAL
Fi 239000 65.84 T4.99 -B.16 33.70 4.09 185.05 Q.00 Peak 149 354 VERTICAL
3 2442,.77 191.10 685.79  4.13 18.18 0,00 Average 149 354 VERTICAL
: 243,09 111.a1 TE.T@  4.13 18.1% Q.00 Peak 1449 354 VERTICAL
s 2483.50 S52.78 54.00 -1.22 210.36 4.16 28.26 0,00 Average 149 354 VERTICAL
& 2483.82 70.10 T4.00 =3.850 37.78 4.16 18.26 Q.00 Peak 149 354 VERTICAL

Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 40MHz / MCS0 / Chain 1/ CH 9 Polarization \
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu

13pLevel (dBuVim) Date: 2014-10-10 Time: 150317

120

100 :

B0

FCC CLASS-B
I

Jlf |J\ Fi Gl T
60 I .
e FCC CLASS-E AV
—
- o e | .EdB]
40
20
2352 2380. 2400, 2420, 2440, 2460, 2480, 2500, 2520. 2540. 2552

Fregquency (MHz)

Limit Over Read dCablefntenna Preamp L&fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBulv/m dB  deuy dé  dB/m db <m deg
1 2444.63 108,93 74,00 4.13 25,185  0.00 Peak 150 11 WERTICAL
2 2446.87 95.59 54,00 4.13 285.18 0.00 Average 150 11 WERTICAL
3 2483.5%0 53.76 54,00 -0.24 21.34 4,16 28.26 0.09 Average 150 11 WERTICAL
4 2483.82 69.90 T4.00 -4.10 37.48 4.16 28,26 9. 09 Peak 150 11 WERTICAL

Note 1: Item 1, 2 are the fundamental frequency at 2452 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization \
Chain 1 + Chain2/CH 1
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
130Lwel {(dBuVim) Date: 2014-10-18 Time: 10:05:51

P«mﬁﬁﬁqﬁ M
FCC CLASSB PK

'
65.0 U‘
, \-\ FCC CLASS.B AV
"—""‘""""'WN_' h““ﬂ“—v—-—n—.ﬂm . LSS e
2322 2350, 2370, 2390, 2410, 2430. 2450, 2470, 2490, 2510.2522
Frequency (MHz)

Limit Over Read Cabledntenna Preamp &4/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Pol /Phase Remark
MHz dBuv'/m dBuy/m dB  dBuy dé  dB/m di i deg
1 2389.71 51.71 S54.00 -2.29 20.13 3.68 27.99 0.0 170 1 VERTICLL  Average
2 2390.80 85.59 74.00 -8.41 34.01 3.88 27.99 a. 00 1789 1 VERTICAL Peak
3 2426.92 97.10 5.5 3.78 27.90 0. 00 179 1 VERTICAL Averapge
4 2427.21 105.84 T4.24  3.70 27.99 Q.00 170 1 VERTICAL  Peak

Note 1: Item 3, 4 are the fundamental frequency at 2422 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization
Chain 1 + Chain2/CH6

Level {(dBuV i) Date: 2014-10-18 Time: 10:15:47

4
J’V}*‘\IM’L
FCC CLASS-B PK

2 T
65.0 .\JN Uk g
. J FCC CLASS-B AV
ilH

o
w_,-,rﬂ"-"‘ ""V'LM‘,.\‘._;

130

2337 2360, 2380, 2400, 2420, 2440, 2460, 2480, 2500, 2520. 2537
Frequency (MHz}

Limit Over Read Cableantenna Preamp A/Pos  T/Pos

Temperature 26°C Humidity 68% | Test Engineer | Akina Chiu and Taka Hsu

Freq Level Line Limdt Level Loss Factor Factor Fol/Phase Remark
MHz dBuv/m dBul ‘m di dBuy dB dE/m dB CHb deg
1 2389.71 50.72 S54.00 -3.28 1914 3.68 27.90 0,00 167 11 VERTICAL Average
2 2390.00 65.34 T4.00 =T .66 34.76 3.68 27.90 0.00 157 11 VERTICAL Pealk
3 2431.79 160,04 68.44 3.70 217.90 0,00 167 11 VERTICAL  Average
B 2433, 08 110,47 7E.87 3T 27.90  0.00 167 11 VERTICAL  Peak
5 2483.79 50,20 54,09 -3.80 18.57 3,73 27,90  0.00 167 11 VERTICAL Average
G 2484.37 63.35 74.00 -190.65 31.72 3.73 27.%%  0.00 167 11 VERTICAL Peak

Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions
Operating Mode IEEE 802.11n 40MHz / CDD MCSO0 / Polarization \
Chain 1 + Chain2/CH9
Temperature 26°C Humidity 68% Test Engineer | Akina Chiu and Taka Hsu
130Lml (dBuV/m) Date: 2014-10-18 Time: 10:23:38
1
(y (W FCC CLASSB PK
E] e |
65.0 J
. 7 FCC CLASS.B AV
MM“ L\r - “% — bdb
2352 2380, 2400. 2420, 2440. 2460. 2480, 2500. 2520, 2540.2552
Frequency {MHz)
Limit Over Read Cablefntenna Preamp &4/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Fhase Remark
MHz dBuv'/m dBuv/m dB dBuy dé  dB/m di i deg
1 2456.63 97.18 65,56 3.7 27.90 @.00 184 16 VERTICAL  Average
2 2464.74 107.09 75,47 3.72 27.99 0.00 183 16 VERTICAL  Peak
3 2484.08 51.88 54.00 -2.12 20.25 3.73 27.99 Q.00 134 16 VERTICAL  Average
4 2484.37 67.31 74.00 -6.69 35.88 3.73 27.990 Q.00 134 16 VERTICAL  Peak
Note 1: Item 1, 2 are the fundamental frequency at 2452 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode IEEE 802.11n 40MHz / SDM MCS8 / Polarization \
Chain 1 + Chain2/CH 3
Temperature 26°C Humidity 68% | Test Engineer | Akina Chiu and Taka Hsu
13“LMI (B M) Drate: 2014-10-18 Time: 10:36:18

i
f—’Q/ﬂ ‘] FCC CLASS.B PK
.1 || 1 '—[ ;_
65.0 i
\ FCC CLASS.B AV
_...—--'\-—"'"_FFHH_' "-““ﬂ—-— - _._,.._,..._,.,.:_I,._,.._.
02322 2350, 2370. 2390, 2410, 2430, 2450, 2470, 24490, 2510.2522
Fraquency (MHz)
Limit Over PRead Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBut'‘m dBul/m dB dBuy dé dB/m db cm deg
1 2390.00 51.79 S54.08 -2.21 20.121 3.68 27.99 0. 9a 174 8 WERTICAL Average
2 300,00 65.83 T4.00 -85.17 34.25 3.68 27.90  0.00 17a & YERTICAL  Peak
3 2427.21 106,36 74.76 3.7 27.99 Q.00 174 B WERTICAL Peak
& 2427.79 95,15 G3. 65 3.7 27.99 0. B9 17a & WVERTICAL bverage

Note 1: Item 3, 4 are the fundamental frequency at 2422 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON INTERNATIONAL INC. Page No. 1 156 of 191
TEL : 886-3-327-3456 Report Version : Rev. 01
FAX : 886-3-327-0973 Issue Date : Dec. 13,2016

FCC ID: RSE-TG1700DACHP



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions
Operating Mode IEEE 802.11n 40MHz / SDM MCS8 / Polarization \
Chain 1 + Chain2/CH6
Temperature 26°C Humidity 68% | Test Engineer| Akina Chiu and Taka Hsu
130Le1.rel1:IEH|"u""lnr Date: 2044-10.18 Time: 10:43:32
._1_
IIH._:JFW
FCC CLASS-B PK
T 1 I [T | =
65.0 1 B
| FCC CLASS.B AV
1 -3 H"'“““—-n-_.,.:__ 1%
03337 2360, 2380, 2400, 2420, 2440, 2460, 2480, 2500, 2520, 2537
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Fol/Phase Remark
MHz dBud'/m dBud/m dB dBuv dB  dB/m dB cm deg
1 2389.42 63,53 74.00 -10.47 31.95 3.68 27.99 .00 167 2 VERTICAL  Peak
2 2389.71 49,95 54,00 -4.05 18,37 3.68 27.90 .00 187 2 VERTICAL  Average
3 2431.79 97.99 B6.39 3.70 27.99 ©.00 167 2 VERTICAL  Average
4 2431.79 109,26 TT.66 3.7 27.90 9. 6 167 2 VERTICAL Peak
5 2453.50 49.90 54.00 -4.10 185.27 3.73 27.90 0.00 167 2 WERTICAL  Average
6  2483.50 61.67 74.00 -12.33 30.84 3.73 27.99 0.00 167 2 WERTICAL  Peak
Note 1: Item 3, 4 are the fundamental frequency at 2437 MHz
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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seomron cas.  FCC RADIO TEST REPORT

Report No. : FR402168-02AA

Band Edge and Fundamental Emissions

Operating Mode

IEEE 802.11n 40MHz / SDM MCS8 /
Chain1 + Chain2/CH?9

Polarization Vv

Temperature 26°C

Humidity

68%

Test Engineer

Akina Chiu and Taka Hsu

13ﬂLweI {dBuN AN

Date: 2014-10-18 Time: 10:51:47

FCC CLASS-B PK
GilE |

]

65.0 '\J
FCC CLASS-E AV
™ (i [
Lo ""‘Hn__._\___ iR
0
2352 2380, 2400. 2420, 2440, 2460, 2480, 2500, 2520, 2540,2552
Frequency (MHz)
Limit Over PRead Cabletntenna Preamp L/Pos  T/Pos
Freq Level Line Limit Level  Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv/m de  dBuv dB  dB/m dB i deg
1 2456.63 95,34 54.00 .72 17.90  0.90 131 11 VERTICAL  Average
2 2456.92 167,25 74,00 3.72 27.90 0. 00 181 11 VERTICAL Peak
3 2483.50 51.33 54.00 -:.67 19.70 3.73 17.9 0.00 151 11 VERTICEAL  Average
4 2484.08 65.17 74.08 -8.853 33.54 3.73 7.9 . o0 181 11 VERTICAL Feak

Note 1: Item 1, 2 are the fundamental frequency at 2452 MHz

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

For Emission not in Restricted Band
Plot on Configuration IEEE 802.11b / CH 1 / Reference Level / Chain 1

Spectrum | Iné:[

Ref Level 97.00 depv @ RBW 100 kHz
l& Att 0de  SWT Bms @ YBW 300 kHz  Mode Sweep
@ 1Pk View

M1[1] 86.33 dBpV
1 2.43640010 GHz

. LY
! N
o / 5
»WWM <

30 dip

20 dBp!

10 4By

0 dBp
CF 2.437 GHz 8001 pts Span 30.0 MHz

Ji | (T

Date: 90CT.2014 21:26:26

Plot on Configuration IEEE 802.11b / CH 1 / 30MHz~2400MHz / Chain 1 (down 30dBc)

Spectrum | ||:%:[

Ref Level 97.00 dBpy @ RBW 100 kHz
[ ALt 0dk  SWT 23.7ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View

M1[1] 43.16 dBpY
90 dip 2.398370 GHz

80 dBp

70 dBp

60 dBp!

D1 S58.330 dBpy

50 dBp!

40 dBpY

30 depy

20 dBpv—

10 depy

0 dey
Start 30.0 MHz 8001 pts Stop 2.4 GHz

] l BRREEENED

Date:9.0CT.2014 21:27:40

SPORTON INTERNATIONAL INC. Page No. 1 159 of 191
TEL : 886-3-327-3456 Report Version : Rev. 01

FAX : 886-3-327-0973 Issue Date : Dec. 13,2016
FCC ID: RSE-TG1700DACHP



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Plot on Configuration IEEE 802.11b / CH 1 / 2500MHz~26500MHz / Chain 1 (down 30dBc)

Spectrum | ||:%:[

Ref Level 97.00 dBpy @ RBW 100 kHz
[ ALt 0dE  SWT 240 ms @ VYBW 300 kHz  Mode Sweep
@ 1Pk View

M1[1] 36.80 dBpvV
a0 dBy 20.81420 GHz

80 dBp

70 dBp

60 dBp!

D1 S58.330 dBpy

50 dBp!

40 dBpY hic:

20 dBpy

10 depy

0 dey
Start 2.5 GHz 8001 pts Stop 26.5 GHz

J1 ERRRERRED

Date:9.0CT.2014 21:28:25

Plot on Configuration IEEE 802.11b / CH 11 / 30MHz~2400MHz / Chain 1 (down 30dBc)

Spectrum | Iné:[

Ref Level 97.00 depv & RBW 100 kHz
l& Att 0dE  SWT 23.7ms @ YBW 200 kHz Mode Sweep
@ 1Pk View

M1[1] 38.82 dBpv
90 dBpv 664,930 MHz

50 dBpv

70 dBpy

60 dBpY

D1 58.330 dBy

50 dBpy

M1
40 dip

30 dip

20 dBpl

10 4By

0 dBp
Start 30.0 MHz 8001 pts Stop 2.4 GHz

J1 O )

Date: 90CT.2014 21:30:18
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Plot on Configuration IEEE 802.11b / CH 11 / 2500MHz~26500MHz / Chain 1 (down 30dBc)

Spectrum | ||:%:[

Ref Level 97.00 dBpy @ RBW 100 kHz
[ ALt 0dE  SWT 240 ms @ VYBW 300 kHz  Mode Sweep
@ 1Pk View

M1[1] 35.76 dBpvV
a0 dBy 16.49480 GHz

80 dBp

70 dBp

60 dBp!

D1 S58.330 dBpy

50 dBp!

40 dBpy -

20 dBpy

10 depy

0 dey
Start 2.5 GHz 8001 pts Stop 26.5 GHz

J1 GERRRED e
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Plot on Configuration IEEE 802.11b / CH 6 / Reference Level / Chain 2

Spectrum | ||:%:[

Ref Level 97.00 dBpy @ RBW 100 kHz
& Att 0dk  SWT 8ms @ VBW 300 kHz  Mode Swesp
@ 1Pk View
1 M1[1] 80.60 dBpY
a0 dBy ¥ 2.43799360 GHz

s J“"”WM W%\\

. i "
40 dauin - 'W_AW

30 depy

20 dBpy

10 depy

0 dey
CF 2.437 GHz 8001 pts Span 30.0 MHz

] l BRREEENED

Date:170CT.2014 19:02:10

Plot on Configuration IEEE 802.11b / CH 1 / 30MHz~2400MHz / Chain 2 (down 30dBc)

Spectrum | Iné:[

Ref Level 97.00 depv & RBW 100 kHz
l& Att 0dE  SWT 23.7ms @ YBW 200 kHz Mode Sweep
@ 1Pk View

M1[1] 39.75 dBpv
90 dBpv 555.040 MHz

50 dBpv

70 dBpy

60-dBHM—1 59,600 dby
50 dBpy
40 dey 'l Wm“““ﬂ“ll" : : o Illhll‘w"
30 dip :

20 dey "*r‘ ‘/

10 4By

0 dBp
Start 30.0 MHz 8001 pts Stop 2.4 GHz

J1 GEERRRRED
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Plot on Configuration IEEE 802.11b / CH 1 / 2500MHz~26500MHz / Chain 2 (down 30dBc)

Spectrum | ||:%:[

Ref Level 97.00 dBpy @ RBW 100 kHz
[ ALt 0dE  SWT 240 ms @ VYBW 300 kHz  Mode Sweep
@ 1Pk View

M1[1] 58.42 dBpv
a0 dBy 5.67510 GHz

80 dBp

70 dBp

11
S0-dBu——T] ¥50 600 dBpy

50 dBp!

40 dBpY

O A A A AR Al

20 dBpy

10 depy

0 dey
Start 2.5 GHz 8001 pts Stop 26.5 GHz

J1 ERRRERRED

Date:170CT.2014 19:05:02

Plot on Configuration IEEE 802.11b / CH 11 / 30MHz~2400MHz / Chain 2 (down 30dBc)

Spectrum | Iné:[

Ref Level 97.00 depv & RBW 100 kHz
l& Att 0dE  SWT 23.7ms @ YBW 200 kHz Mode Sweep
@ 1Pk View

M1[1] 39.62 dBpY
90 dBpY 690.110 MHz

50 dBpv

70 dBpy

BO0-dBUM=—=n1 50,600 By

50 dBpy

M1
40 dip -
30 dip » ' A l

20 dBpv—

10 4By

0 dBp
Start 30.0 MHz 8001 pts Stop 2.4 GHz
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FR402168-02AA

Plot on Configuration IEEE 802.11b / CH 11 / 2500MHz~26500MHz / Chain 2 (down 30dBc)

Spectrum | ||:%:[

Ref Level 97.00 dBpy @ RBW 100 kHz
[ ALt 0dE  SWT 240 ms @ VYBW 300 kHz  Mode Sweep
@ 1Pk View

M1[1] 36.10 dBpvY
a0 dBy 4.92400 GHz

80 dBp

70 dBp

SE-dBu——] 50600 depy

50 dBp!
40 dB P —trrr
3

20 dBpy

10 depy

0 dey
Start 2.5 GHz 8001 pts Stop 26.5 GHz

J1 GERRRED e
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Chain 1 + Chain 2 (down 30dBc)

Plot on Configuration IEEE 802.11n 40MHz / CH 3 / 2500MHz~26500MHz / CDD MCS8/
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Plot on Configuration IEEE 802.11n 40MHz / CH 9 / 2500MHz~26500MHz / CDD MCS8/
Chain 1 + Chain 2 (down 30dBc)
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2.7 Antenna Requirements

2.7.1 Limit

Except for special regulations, the Low-power Radio-frequency Devices must not be equipped with any jacket
for installing an antenna with extension cable. An intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this Section. The manufacturer may design the unit so
that the user can replace a broken antenna, but the use of a standard antenna jack or electrical connector is
prohibited. Further, this requirement does not apply to intentional radiators that must be professionally
installed.

2.7.2 Antenna Connector Construction

Please refer to this test plan chapter 1.9 in this test report; antenna connector complied with the requirements
due to TG1700dac HP without antenna connector installed by user.
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3 Test Equipment and Calibration Data

For Conduction test

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark

EMI Receiver Agilent N9038A My52260123 9kHz ~ 8.45GHz Jan. 27, 201 | Conduction
(CO01-CB)
Conduction

LISN F.C.C. FCC-LISN-50-16-2 04083 150kHz ~ 100MHz Dec. 08, 2015
(CO01-CB)
Conduction

LISN Schwarzbeck NSLK 8127 8127647 9kHz ~ 30MHz Dec. 23, 2015
(CO01-CB)
COND Cable Woken Cable 01 150kHz ~ 30MHz | May 24, 2016 | Conduction
yes, (CO01-CB)
Conduction

Soft Audi E3 6.120210 - N.C.R.

oftware udix n (CO01-CB)

Note: Calibration Interval of instruments listed above is one year.
N.C.R. means Non-Calibration required.
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For RF Radiated (Below 1GHz)test

FCC ID: RSE-TG1700DACHP

Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
Loop Antenna Tese HLA 6120 24155 OkHz-30 MHz | Mar. 16,2016" | _ adiation
P a e (10CHO1-CB)
10m Semi 30MHz~1GHz Radiation
TDK NSA 10CHO01-CB Mar. 30, 2016
Anechoic Chamber 10m ar (10CHO1-CB)
Pre-Amplifier Agilent 8447D 2944A10783 | OkMz~13GHz | Mar 24,2016 | Ladiation
P g ' -eh (10CHO1-CB)
Pre-Amplifier Agilent 8447D 2944A10784 | OkMz~13GHz | Mar 09,2016 | Ladition
P g : e (10CHO1-CB)
Low Cable Woken SUCOFLEX 104 25MHz ~ 1GHz | Nov. 30,2015 | _Ladation
Y (10CHO01-CB)
High Cable Woken SUCOFLEX 104 25MHz ~ 1GHz | Nov. 30,2015 | _adiation
9 e (10CHO1-CB)
. Radiation
Biconical Antenna | Schwarzbeck VHBB 9124 324 30MHz ~ 200MHz Apr. 20, 2016
(10CHO01-CB)
Radiation
Log Antenna Schwarzbeck VUSLP 9111 247 200MHz ~ 1GHz May 26, 2016
(10CHO01-CB)
Roh iati
EMI Test Receiver | onocdSchwar ESCI 100186 9kHz ~ 3GHz Jul. 07, 2016 Radiation
z (10CH01-CB)
Rohde&Schwar Radiation
Spectrum Analyzer FSV30 101026 9kHz ~ 30GH Jan. 04, 2016
pectiu yz z z z (10CHO1-CB)
Radiation
Soft Audi E3 6.120210 - N.C.R.
oftware udix m (10CH01-CB)
Note: Calibration Interval of instruments listed above is one year.
*Calibration Interval of instruments listed above is two year.
N.C.R. means Non-Calibration required.
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For RF Radiated(Above 1GHz) test

Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
Horn Antenna EMCO 3115 00075790 750MHz~18GHz | Oct. 28,2014 | hadiation
(03CH01-CB)
Radiation
Horn Antenna Schwarzbeck BBHA 9170 BBHA9170252 15GHz ~ 40GHz Aug. 22, 2014 (03CHO1-CB)
Pre-Amplifier Agilent 84498 3008A02310 | 1GHz ~26.5GHz | Dec. 16,2013 Radiation
(03CH01-CB)
Pre-Amplifier WM TF-130N-R1 923365 26GHz ~ 40GHz | Oct. 23, 2013 Radiation
(03CH01-CB)
Spectrum R Radiation
analyzer R&S FSP40 100019 9kHz~40GHz Dec. 02, 2013 (03CH01-CB)
EMI Test . Radiation
Receiver Agilent N9038A MY52260123 9kHz ~ 8GHz Dec. 12,2013 (03CHO1-CB)
Radiation
Turn Table INN CO CO 2000 N/A 0 ~ 360 degree N.C.R. (03CH01-CB)
Radiation
Antenna Mast INN CO CO 2000 N/A im-4m N.C.R. (03CH01-CB)
RF Cable-high Woken High Cable-3 N/A 1 GHz-40GHz | Nov.17,2013 | _hadiation
g 1 (03CHO1-CB)
RF Cable-high Woken High Cable-4 N/A 1 GHz-40GHz | Nov.17,2013 | hadition
9 S (03CHO01-CB)
Note: Calibration Interval of instruments listed above is one year.
N.C.R. means Non-Calibration required.
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For RF Conducted test

Instrument Manufacturer Model No. Serial No. Characteristics Cal:?;ta:on Remark
Signal analyzer R&S FSV40 100979 9kHz~40GHz Nov. 29, 2013 | Cconducted
(THO1-CB)
. Conducted
RF Power Divider Woken 2 Way 0120A02056002D 2GHz ~ 18GHz Nov. 17,2013
(THO1-CB)
. Conducted
RF Power Divider Woken 3 Way MDC2366 2GHz ~ 18GHz Nov. 17,2013
(THO1-CB)
. Conducted
RF Power Divider Woken 4 Way 0120A04056002D 2GHz ~ 18GHz Nov. 17,2013
(THO1-CB)
. Conducted
RF Cable-high Woken High Cable-7 - 1 GHz-26.5GHz | Nov. 17,2013 (TH01-CB)
Conducted
RF Cable-high Wok High le- - 1 GHz - 26. H Nov. 17, 201
g oken igh Cable-8 GHz - 26.5 GHz ov. 17,2013 (THO1-CB)
Conducted
RF Cable-high Wok High le- - 1 GHz - 26.5 GH Nov. 17, 201
g oken igh Cable-9 GHz —26.5 GHz ov. 013 (TH01-CB)
Conducted
RF Cable-high Wok High le-1 - 1 GHz - 26.5 GH Nov. 17, 201
g oken igh Cable-10 GHz —26.5 GHz ov. 013 (TH01-CB)
Conducted
RF Cable-high Wok High le-11 - 1 GHz - 26.5 GH Nov. 17, 2013
g oken igh Cable GHz - 26.5 GHz ov. (TH01-CB)
. Conducted
RF Power Divider Woken 2 Way 0120A02056002D 2GHz ~ 18GHz Nov. 15, 2014
(THO1-CB)
. Conducted
RF Power Divider Woken 3 Way MDC2366 2GHz ~ 18GHz Nov. 15, 2014
(THO1-CB)
- Conducted
RF Power Divider Woken 4 Way 0120A04056002D 2GHz ~ 18GHz Nov. 15, 2014
(THO1-CB)
Conducted
RF Cable-high Wok High le-7 - 1 GHz - 26.5 GH Nov. 15, 2014
g oken igh Cable GHz —26.5 GHz ov. 15, 20 (TH01-CB)
Conducted
RF Cable-high Wok High le- - 1 GHz - 26.5 GH Nov. 15, 2014
g oken igh Cable-8 GHz —26.5 GHz ov. 15, 20 (TH01-CB)
Conducted
RF Cable-high Wok High le- - 1 GHz - 26.5 GH Nov. 15, 2014
g oken igh Cable-9 GHz - 26.5 GHz ov. 15 (TH01-CB)
. Conducted
RF Cable-high Woken High Cable-10 - 1 GHz-26.5GHz | Nov. 15,2014 (TH01-CB)
. Conducted
RF Cable-high Woken High Cable-11 - 1 GHz-26.5GHz | Nov. 15,2014 (TH01-CB)
. Conducted
Power Sensor Agilent U2021XA MY54320014 50MHz~18GHz Sep. 12, 2014
(THO1-CB)
. Conducted
Power Sensor Agilent U2021XA MY54320015 50MHz~18GHz Aug. 15, 2014
(THO1-CB)
Note: Calibration Interval of instruments listed above is one year.
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4 Measurement Uncertainty

Test Items Uncertainty Remark
Conducted Emission (150kHz ~ 30MHz) 3.2dB Confidence levels of 95%
Radiated Emission (30MHz ~ 1,000MHz) 4.0dB Confidence levels of 95%
Radiated Emission (1GHz ~ 18GHz) 3.7dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 3.5dB Confidence levels of 95%
Conducted Emission 1.7 dB Confidence levels of 95%
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